Westrex 2000 Series
35mm Projection and
Sound Systems

Technical Manual

Section 1 Installation
Section 2 Maintenance

S . Westrex

Litton




Westrex 2000 Series
35mm Projection and
Sound Systems

Section 1
INSTALLATION INFORMATION

INDEX

Sub-Section

1 General
2 Planning
3. Order of Assembly
4, Setting up the Projection Equipment
5. Adjustment of the Projection Equipment
6. Setting up the 2003 Photo Sound Reproducer
. Setting up the 5009 Photo Single Track Amplifier System
8. Setting up the 5010 & 5013 Loudspeakers
9 Setting up the 5022 Disc Reproduction Unit
10. Finalising Tests
11 Installation Tools
12 Recommended Lubricants
13: Table of Fuse Ratings
14. Set of Expendable Spares
15. Schedule of Essential Installation Drawings
16, Schedule of Essential Maintenance Diagrams

e Drawings



GENERAL

1.01

1.02

Unpack the equipment and associated parts with care, checking that all parts shown
on the stocklists and shipping sheets are included and there is no evidence of
transportation damage or mishandling.

Clean off the protective grease from sprockets, rollers, gates etc. Solvent such as
‘Inhibisol’ or ‘Isopropy! Alcohol’ may be used with care. Avoid washing the lubricant
from the bearings. It is important to note that some solvents leave behind a powder
deposit which may cause trouble, such as Carbon-Tetrachloride and Inhibisol which
also reacts unfavourably with some plastics.

PLANNING

2.01

2.02

2.03

Proceed to plan the equipment layout generally on the lines shown in drawings A
& B preparing recesses for conduit and trunking in the floor or walls as indicated.

The amplifier units should be fixed on the projection room walls, the back stage
loudspeakers should provisionally be located behind the screen frame.

To avoid subsequent problems of interference from mains supply lines, mains
transformers and arc lamp supplies, precautions must be taken at the outset to
ensure that such sources of interference are kept to a minimum by twisting together
and screening AC lines or rough unsmoothed DC supply lines to the arc lamps.
Avoid placing arc rectifiers, transformers, fans and power units unnecessarily near
to low level audio frequency lines and magnetic reproducers. In many instances the
cost and need for special mumetal shielding can be avoided by good planning.
Exhibitors should be advised that the employment of arc rectifiers or generators
producing a rough DC arc supply and having strong external interference fields
should be avoided.

The projector pedestals should be moved into approximately their correct positions,
on centre lines approximately 4’6" apart, matching the centre lines of the projection
ports. The distance the pedestal is placed from the front wall can be obtained from

drawing C.

3.

ORDER OF ASSEMBLY

3.01

3.02

3.03

To erect the projector assemblies without the need for any subsequent dismantling,
assemble the major units with the bolts provided in the following order:

2024-K or S Pedestals.

2003-E Photographic Sound Track Reproducer.
2023-B or 2029-A Lower Film Magazine.

2001-J/3 or L/3 Projector

LSD-68876
2022-A or 2028-A

Motor Mounting Bracket
Upper Film Magazine

Vertically align the film sprockets of the 2001-J or L/3 and 2003-E units with
the 42342 alignment gauge.

Interconnect the pedestals, reproducers, amplifer assemblies and loudspeakers in
accordance with drawing D for a single track system.

SETTING UP THE PROJECTION EQUIPMENT

4.01

4.02

Place on the drive shaft of the 33242-A Motor the adjustable twin 'V’ Belt pulley.
With the motor on the motor bracket, place the two belts in situ by temporarily
releasing the outrigger bearing support of the 2003 film sprocket shaft, fit the
LSD 74024 Take Up Belt (for 18" Spool Box) or the LSD 51472 Belt (for 24"

or larger Spool Box) to the small “V’ pulley to the rear of the 2003 Film Sprocket
Shaft. Provisionally bolt the motor in situ but delay tightening the belts until the
projector drive details have been fitted. Align the driving and driven pulleys and
lock up with the Allen Screws.

It is important to see that the correct motor drive pulley has been selected,

42051 for a 50 Hz supply and 42052 for a 60 Hz supply.

Using the 2 Allen Cap Screws provided, fit the Lower Spool Box and associated
distance plate or block to the under side of the 2003 Rep.Set. |t may be convenient
to support the Spool Box by means of the driving belt previously fitted while
carrying out this action.

The driving belt tension should be adjusted after assembly is complete, by means

of rotating the outrigger bearing bracket of the film sprocket shaft. Do not over-
tighten, it should be easy to twist the belt through 180°.

The Lower Spool Box may be of three types :

1) 2023 -8B 18" Dia.
or = 2} 2029 — A 24’ Dia.
or-3) 2898 — A Lower Spool Arm Assembly

Assemble and align the toothed rubber projector drive details on the projector and
2003—E Reproducer. Rotate and rebolt the driven shaft outrigger bearing support
in posiion, finalising the tension of th~ *nothed rubber belt with the jockey pulley.



4.02

4.03

4.04

4.05

4.06

4.07

Ensure that the drive sprocket has 22 teeth and the projector driven sprocket 17
teeth and firmly lock the sprockets on their respective shafts. The relative
rotational position of these sprockets on the shafts will, to a limited degree, enable
thﬁ.opt;mum film loop between the picture gate and sound scanning point to be
achieved.

Tension the toothed belt to avoid any possibility of tooth jump but not so tight as
to cause rumble. Tension the 'V’ Belts by sliding the motor cradle to or from the
driven pully to avoid slippage but not so tight as to cause unnecessary bearing wear.
Bolt the motor firmly in position.

Connect the flexible conduit carrying two conductors from the underside of the
30535—J Switch to the drive motor. Connect the flexible conduit 74250 between
the 31107—A Fuse box and the framing lamp cable entry on the front of the
2001—J or L/3 Projector. To ensure that the flexible metal tubing does not come
away from the coupling it is recommended that the coupling be first screwed ‘or
soldered to both ends of the metal tubing, before the couplings are locked in situ
with the nuts. If this order of assembly is followed, there will be no tendency for
the conduit to unscrew itself. The conduit must be in a slight state of stress such
that it is trying to tighten itself into the coupling rather than loosen itself.

The drive motor concentric mount clamps should be temporarily loosened whilst
the motor is rotated to make the cable gland face downwards, putting the minimum
strain on the flexible conduit.

In the case of the 2024—S Pedestal the flexible connections from the motor,
projector, sound reproducer and Zippa change—over units are made to the
respective terminal blocks via pre—drilled holes in the front face of the pedestal.

Connect the water cooling system to the inlet and outlet nozzles of the water
jacket with suitable flexible hose and check that there is no leakage. (Applicable
to 2001—L/3 only)

Mount the arc lamphouse on the pedestals and align the arc with the optical centre
line of the projector. Follow the lamp manufacturers handbook instructions in
assigning the relative positioning of the arc and film gate to obtain the optimum
light coverage and intensity for all formats of film

Using the Allen Cap Screws provided mount the Upper Spool Box or Plate on to
the Projector. This may be either :

1) 2022—-A Upper Spool Box 18" Dia.
or 2) 2028—A Upper Spool Box 24 Dia.
or 3) 2897—-A Upper Spool Box Arm Assy.

If Zippa change-over units are being used these are located using the rear Allen Cap
Screw. Refer to LSO 10094 in the drawings section of this book.

ADJUSTMENT OF THE PROJECTION EQUIPMENT

5.01

Lubricate the projector as follows:-

(a) Remove the filling cap from the intermittent and with the special pump
type oiler provided, fill the intermittent housing with 2009-A oil up to the
mark on the observation window taking meticulous care to ensure that no

foreign bodies can enter the housing to damage the cross and pin movement.

Replace the filling cap screw.

(b} Lubricate each pair of gears at the rear of the projector with a light smear
of 32081-A Grease.

(c) Lubricate the projector vertical shaft and intermittent carriage slides with a
smear of 32082-A Grease to ensure smooth framing control and freedom
from fretting.

5.02

5.03

5.04

5.05

5.06

5.07

(d) Apply a few drops of 2009-A Oil to each oil cup and any sintered or plain
bearing surfaces and wipe away any surplus.

(e) Should the angle of projection exceed 10° negative it may be necessary to
reduce the intermittent oil level to avoid seepage from the intermittent
bearings.

Check that all power units, motors, etc, are connected for the voltage of the mains
supply.
Check that all fuses are correct for the voltage of the mains supply. (See Section 13).

Check that the drive motor slow start resistor is not so great as to increase the start
time to more than about 2 seconds. It is important to note that the drive motor is
fitted with a starting winding which is cut out with a centrifugal switch at
approximately 1,000 RPM. The rating of the starting winding is based on a short
acceleration time, hence there is a risk of burning out the winding if the slow start
resistor is set for such a value as to delay the opening of the centrifugal switch more
than about 2 seconds. In the particular case of the 1/4 HP-33242-A Motor assembly
the unit is being well under-run so that the factor of safety against damage to the
starting winding is considerably improved enabling a 6 + 4 ohm, slow start resistance
to be used on a 240V supply, or 2 ohm on a 115V supply.

Take-up is provided by an adjustable friction clutch, the setting of which should
provide a film tension not exceeding 40 oz., at the commencement of the wind.

To avoid breakage of film, the 26" diameter film spools should have an 8’ diameter
centre or 5" for a 17" diameter spool. The breaking strain of 35mm film is
approximately 40 oz.

The clutch should be adjusted by the spring retaining nut. Do not attempt to use
spools with 2" diameter centres, as the take-up speed will be too slow, and loops
will form and damage the film.

Switch on the motor by the pedestal control box and observe that the drive motor
is running anti-clockwise when viewed from the operators position and the take-up
shaft is running clockwise. If this is not so make the necessary wiring correction as
indicated on the motors.

Run the Projector without film for 30 minutes and ensure that the mechanism
runs freely, without undue noise and is free from overheating.

Lower the intermittent assembly by means of the framing control to its lowest
position. Temporarily remove the aperture plate from the 35mm gate assembly.
Close the intermittent sprocket pad arm assembly into position, adjusting the

shoes so that they just meet the intermittent sprocket when closed. Insert the lens
into the lens sleeve with or without eccentric or concentric adapter and align it with
the optical centre of the picture frame.

Lace, project and focus a picture with a 35mm standard target film on to an un-
masked screen. Rotate the pedestal to centralise the picture and tilt the projector
so that the lower edge of the picture is set at a level acceptable to the exhibitor
and local authority. It is now general practice to use a common base line for all
film formats raising and lowering the top mask to compensate. Mark on the screen
with black adhesive tape the four corners of the 35mm picture.

Substitute a CinemaScope (Photo sound) target film for the standard film, and insert
the assigned backing lens. Check that the vertical centre line of the standard &
CinemaScope pictures are for all practical purposes the same. It is not uncommon
to accept any small discrepancy in picture location, crop the projected picture so
that the horizontal centre line appears to remain the same.

4



5.08

5.09

For CinemaScope presentation a 32050 anamorphic lens mount must be fitted and
optically aligned with the CinemaScope backing lens. Insert the anamorphic lens
which should be located as close as practicable to the backing lens or with the
specified clearance indicated in the makers’ instructions. Project the CinemaScope

target film, focus with the backing lens only, then swing the anamorphic lens into
line. Rotate and move the anamorphic lens as is required to obtain satisfactory
definition over the whole of the picture area and to de-anamorphozise the film
image. In the event that a,prismatic anamorphic lens is to be used a 31943 mount
may replace the 32050 mount. The 32050 mount caters for an 80mm diameter
cylindrical anamorphic lens.

Proceed to finalise the size and shape of the aperture plates for which purpose
the following tools are recommended:-

1—4" File Second Cut

1—6" File Warding Bastard Cut

1—14cmFile Stubbs Needle No.2. Cut

2— 14 cm File Stubbs Needle Barrett No.4. Cut

2— 14 cm File Stubbs Needle Three Square No.2. Cut

1 — 77232 (Filing Jig)
1 — Straight Edge
1 — Scriber

It should be noted that with a magnification which may range from 200 to 600,
.001" at the aperture plate, may be inches at the screen and particularly in the
horizontal plane when anamorphic lenses are being used.

Before cutting the aperture plates, it must be remembered that the aperture plate

is not in exactly the same plane as the film and will not, therefore be in focus when
the picture image is at its sharpest. |If however, the aperture plates are cut to focus
sharply a few inches inside the 35mm film screen marking tapes, the aperture plate
will focus softly to cover the film frame image when the picture is in optimum focus.

If the aperture plates are finally chamfered to present a sharp edge nearest to the film
the projected edges will be better defined.

It is recommended that the top edge of the standard and CinemaScope aperture
plates (bottom edge of picture) be first filed to line up with the lower edge, black
masking tape referred to under 5.06, and the follow with the remaining sides. When
cutting the CinemaScope aperture plate rack the lower edge of the picture to line up
with that marked on the screen for the standard picture.

SETTING UP THE 2003~-E PHOTOGRAPHIC
SOUND TRACK REPRODUCER

6.01

6.02

Plug the 81292 exciter lamp bracket complete with KSE-6243 lamp into the left-
hand compartment of the 2003-E Photo Reproducer Set.

See that the 2550-A Photo-voltaic Cell is fitted into the housing forming part of
the 2027-B Collector lens assembly and if necessary binding the outer edges only
of the cell with black adhesive plastic tape to prevent the egress of stray
interference light.

6.03

6.04

6.05

6.06

6.07

6.08

6.09

6.10

Connect the 2550-A Cell terminals to the terminal block in the right hand
compartment of the 2003-E Reproducer from whence LD-5511 screened cable
is taken to the 5009 amplifier system. (Note the cable screen must be insulated
from ground at the reproducer).

Check that the scanning drum runs smoothly and freely with no bearing noise or
judder and no excessive end play. Make sure that the end surface of the scanning
drum facing the operator is free of dirt, packing material, film emulsion or paint
which might cause interference by reflection or random obstruction of the scanning
light beam. ¢

Check the damper system, that the movement of the arms is free and unrestricted
except by the assigned limiting features forming part of the damper arm assembly
itself. Remove the dashpot, thoroughly clean the inside and wipe the plunger.

Fill the dashpot with F2 Silicone fluid and gradually and carefully replace the dashpot

to avoid losing fluid. Lock in position.

Under running condition the 35mm film tension between the lower sprocket of the
projector and the 2003 pull through/hold back sprocket should be approx. 300
grams, and the spring between the upper and lower damper arms is set to provide
this tension. A marker plate is fitted to indicate when the tension is correct. If the
indicator shows the spacing between rollers to be slightly out, careful rotational
adjustment of the toothed rubber belt driven sprocket on the projector will make
the necessary correction. The tension of the grounding spring should be such as

to centralise the damper arm rollers about the scanning drum when running film.

Ensure that the scanning drum flywheel is firmly locked on its shaft.

Set the exciter lamp current by means of the adjustable resistor on the 33230-A
Power Units (In the 2886-D) to approximately 3.0 amperes.

Ensure complete and even light scanning beam coverage of the 35mm film photo
sound track area by adjusting the height and side to side location of the exciter
lamp with the ring and knurled headed screw.

Before shipment the optical scanning lens system will have been set up for optimum
azimuth and focus but it may be necessary to adjust the horizontal scanning of the
film to avoid sprocket hole or frame noise pick up which can be corrected by
loosening the screw retaining the upper damper arm roller shaft and screwing

the shaft to move the flanged roller inwards or outwards, as required to obtain
symmetrical scanning of the sound track. Should a large amount of adjustment be
found necessary, it may mean some correction of azimuth and focus.

If the reproducer is one which does not incorporate the manual controls of
azimuth and focus, a clamping spanner can be used to make field adjustment easier.



SETTING UP THE 5009-A SINGLE TRACK AMPLIFIER SYSTEM

7.01

7.02

7.03

7.04

It is assumed that with the aid of drawing D, the reproducers, amplifiers and
loudspeakers have been correctly connected up.

In all probability the assembly will be shipped with its pluggable items removed
and it is therefore necessary to ensure that printed circuit cards and transformers
are in the correct sockets as indicated on drawing G. The 5009-A catering for
photographic reproduction will have all but 2 sections filled. Two printed circuit
cards 33224-A and two transformers 33214-A for magnetic reproduction will be
omitted.

Three points in the system permit adjustments of gain. See drawing LSR.15720.

1. In the pre-amplifier section, by individual machine balancing potentiometers.
22 By the master fader. (Normally set at about Mark 6.)
3: By trimpot in the 33223-A Power Amplifier.

To establish a provisional setting for (1) and (3) above proceed as follows:

Set the balancing potentiometers so that a standard constant level photographic
400 or 1000 Hz test film gives an output into the master fader of approx. —10db.
(A convenient point for measurement is across the input terminals to the remote
fader. — Load with 600 ohms and turn the fader control switch to “Remote’’).

With the master fader on Mark 6, set the output level by means of the 33223-A
trimpot to the auditorium loudspeakers (8 ohms) for 1.5 watts using the same
source of input.

Make a test reproduction of say the P35T8 (ASTR5) Photo test reel and finalise

the pre-amplifier balancing control settings for a satisfactory listening level. In the
event that balancing or level adjustment is not practicable within the control limits

of the balancing potentiometers, adjust the gain of the 33223-A Main-amplifier with
its trimpot. It should be expected that some finalising adjustment will be necessary
as constant tone test films are not necessarily recorded to have identical output levels.

Later versions of the 5009—A Amplifier are equipped with 33591—A Photo Pre—
Amplifier Cards with facilities for frequency characteristic adjustment. RV 1 (Treble)
and RV 2 (Bass) are multi turn pre-set pots.

RV 1 Controls Treble response over the range +12 db. to —16 db. at 10 Khz relative
to 1 Khz. Zero mid point, total travel 25 turns. To increase Treble turn anti-
clockwise, to decrease turn clockwise.

BV 2 Controls Bass response over the range + 4db. to — 3 db. at 50 Hz. relative
to 1 Khz. Other details as for RV 1.

As shipped the characteristic approximates to ‘Academy’ curve.
Viewed from the front RV 1. is in the upper position on the card.

Proceed to set the projection room monitoring level by first adjusting the monitor
volume control to be mid position or just above and then raising or lowering the
gain of the 33223-A Monitor amplifier by means of its trimpot. Any further control
of gain made necessary by large differences in film recorded level should be easily
covered by the monitor volume control itself.

7

8. SETTING UP THE 5010-Aor B and 5013-AorB
AUDITORIUM STAGE LOUDSPEAKER

8.01

8.02

8.03

8.04

8.04

One Loudspeaker assembly only is generally required for a single channel system
set centrally behind the screen, within the upper and lower edges of the picture.

For satisfactory distribution of sound, the HF horn only needs to be tilted or flared,
and for this purpose a Dexion horn support kit is supplied.

The 12 ohm 31772-C, 675-Hz cross-over network is generally mounted on the rear
section of the LF enclosure, and provisionally the HF attenuator should be set for
the maximum loss of 4db. The final HF/LF balance must be determined by
listening.

It is strongly recommended that the 5010-A loudspeaker system, where possible is
used for backstage purposes, but the 5013-A can be used, if the available backstage
area is insufficient to accommodate the 5010-A assembly.

If the shape of the auditorium requires a single channel system to use two 5010-A
or 5013-A Loudspeaker assemblies, the inputs to the networks can be connected

in parallel, with a noticeable increase in volume for the same amplifier output. It is
essential to ensure that both loudspeaker assemblies are connected and operate in
phase with each other.

9- 5022 A AND B DISC REPRODUCERS

9.01

9.02

The 5022—A version incorporates a pre-amplifier and power unit. The output
impedance is 600 ohms to match the AUX position on the 5009—A amplifier.
The bass characteristic can be modified to suit local requirements by adjustment
of RV 2. As shipped this control is set to mid position.

The 5022—B version has no pre-amplifier. The output impedance is 30 ohms.
The unit is intended to be used in one projector situations where use is made of
the otherwise redundant photo pre-amplifier channel of the 5009—A Amplifier.
A 5008—A Control provides the necessary Film/Disc change-over facilities.



10.

FINALISING TESTS

10.01

10.02

10.03

10.04

10.05

10.06

10.07

Run both projectors with any available odd reels of photographic tack film for at
least half an hour to ensure that the mechanical details are turning freely.

Check the speed of both projectors under full load conditions with a tachometer
applied to the 360 RPM driven sprocket shaft of the 2003-E reproducer.
Adjustment can be made by temporarily removing the motor retaining clamps

from the motor cradle, lifting the motor free, temporarily removing the ring nut

on the 42051 or 42052 pulley and removing or adding discs between the ‘V’

flange details to effectively increase or decrease the diameter of the driving pulley.
Make sure that the spacing between the ‘V’ flanges are similar and clamp up

tightly. The spacing discs are laminated with very thin material to enable close
control to be obtained. It may be necessary to re-check the speed of the machines
after say two weeks operational service. Apart from achieving near correct speed the
first essential is that both machines shall run at the same speed to avoid any obvious
change of sound pitch at changeover.

With a power level indicator meter connected across the single track main amplifier
output, check the photographic sound track response with an approved multi-
frequency test film, that it conforms to the characteristic required by the particular
auditorium and backstage loudspeaker system being used. The characteristic required
is that which provides the most satisfying listening response from a SMPTE, P35-T3
test film or an equivalent known first class recorded film.

The final characteristic and set up condition for measurement should be recorded
and attached to the inside of the main amplifier unit, for future reference.

Check with a picture target test film that there is no observable unsteadiness of the
picture and that the overall focus is satisfactory. SMPTE R P 40 is a suitable film for
this purpose.

Check to ensure there is no picuvire ghosting.
Check that a full reel of film can be catisfactorily and smoothly taken up.

Check to ensure that no further adjustme t to the tilt or flare of the stage
loudspeaker is necessary to achieve the best ,ossible sound distribution.

FILM LACING DIAGRAM FOR 2001/3 PROJECTOR - ~

J/\—/’}/\A—_\/‘ =

PAY-OFF
REEL

UPPER MAGAZINE

FIRE TRAP

——+——— FEED SPROCKET (UPPER)

GUIDE ROLLER

f—— 2001 J3o0rL3
PROJECTOR

INTERMITTENT
SPROCKET

I~ FEEDSPROCKET (LOWER)

2003 E PHOTO
/ SOUND REPRODUCER

DAMPER
ROLLERS

~—— SCANNING
DRUM

HOLDBACK
SPROCKET

LOWER MAGAZINE

TAKE-UP
REEL




SUGGESTED DEPOT MAINTENANCE TOOLS FOR 2001 J3/L3 PROJECTOR

o% ‘_ ; 5 o — 1~ rLD-2837 30
| T
| { | 'F‘ b L2835
i 52838 =) ] B0= || |
! . . LD-3050 =y
f FORUSEON Vs, 1428A FORUSEON'420BA. | (SUPPLIED FOR USE ON INTERMITTENT
i v CAP SCREWS &8s SET SET SCREWS & 3BA | LOOSE) SPROCKET PINS (SEE GE51027
FOR USE ON % & OBA SCREWS (ALLEN OR CAP SCREWS (ALLEN | ADJUSTMENT & MAINTENANCE
ALLEN OR UNBRAKO UNBRAKO) OR UNBRAKO) oo 4L 4N
CAP SCREWS Liongs.
LD-2838 WRENCH LD-2842 WRENCH LD-3557 WRENCH LD-2835 PIN EXTRACTOR
N p——————————— 5% ————— : 'S
- ; | e 1
T C 3 ¢ J
3 J
2 1378
| &
LD-2848 %—# 3 ! [ LD-2054 5 ! |
| _ 3 L
| = . - o
FOR USEON INTERMITTENT | SET GEB10.27 ADJUSTMENT
| INTENANCE
OIL WINDOW (2001 PROJECTOR)| — P 4 VAINTENANCE 48
| 4 MAINTENANCE 48
1 LD-2854 STRAIGHTEDGE
LD-2848 WRENCH | LD-285! FILM TRAP ALIGNMENT GAUGE (FILM TRAP ALIGNVENT)
‘ » | S
i |
X |
% | L0-3023 HOY | N Tt =%
=0l 3 33
i FORUSE ON 2001-ALD PRO-ECTORS
| SEE GEB 1027 ADJUSTM
?\1‘\‘3\» \ MAINTENANCT 4.18
L// ‘
| LD-3049 BRASS DRIFT
SEE GEB 1027 ADIUSTMENT | rpe
& MAINTENANCE 4. ! l——v USEDON 200i-C &D PROJECTOR TOO' 5 \: _QVlC_
FOR ADJUSTMENT OF SHUTTER
LD-3023 SCREWDRVER | TAE-7093 WRENCH el T i 2001 PROJECTORS SNENER 3. 2003 REP SETH
IGATE ALIGNMENT) | (Lsa-650) ON 707 DRIVE (U.BASE) LSO-824.2 ISSUE: 3

1S INSTALLATION TOOLS

LSD. 55774 Set of Tools Including :

LSD. 64307 Wrench
LSD. 69688 Wrench
LSD. 63269 Wrench
.05 A/F Wrench Allen
1/16" A/F Wrench Allen
5/64" A/F Wrench Allen
3/32"" A/F Wrench Allen
5/32"" A/F Wrench Allen
3/16" A/F Wrench Allen
7/32" A/F Wrench Allen
5/16" A/F Wrench Allen
1/8"" A/F Wrench Allen
LSD. 68290 Key Wrench
LSD. 68291 Key Wrench
3/8" A/F Wrench Allen

S S S NNNMNNNNRNNN = = =

12

13.

14.

110V

RECOMMENDED LUBRICANTS

2009-A Oil

32081—A Ragosin Grease

32082—A Keenoma

TABLE OF FUSE RATINGS

LSD. 52977
LSD. 53718
LD—-.8135

LSD. 52978
LSD. 40896
LSD. 40291

Fuse
Fuse
Fuse
Fuse
Fuse
Fuse

x Grease

A/S 1A. (2886 P.U. 240 V. Operation)
A/S 2 A. (2886 P.U. 110 V. Operation)
A/S 250 ma (5009 Amplifier)

A/S 1.5 A. (5009 Amplifier)
Min. 25A. (5009 Amplifier)
Min. 250 ma (5009 Amplifier)

SET OF EXPENDABLE SPARES

240V

x x

b Je A M- ST e gl

b A SR

X KSE—6243
X LD-5196
LD-7766

X LD—8836
LSD. 52977
LSD. 53718
LD—8135
LSD, 52978
LSD. 40896
LSD. 40291
LSD. 55214
LSD. 74756
2550—A
LD—-9649
LSD. 74024
X LD. 10993
LD— 1986
X LD— 6063
E2

2009—A
32081-A
32082—-A
LSD. 51472

bl Sl e x

x X

1 2
Mach. Mach.

Ex:15p: i 4
Neon Lamp 240V. (5009 Amp) 2 2
Neon Lamp 110V (5009 Amp) 2 2
Ind. Lamp 28V (5009 Amp) 4 4
Fuse 1A A/S (2886 P.U.) 6 6
Fuse 2A A/S (2886 P.U.) 6 6
Fuse 250 mh A/S (5009 Amp) 3 3
Fuse 1.56A A/S (5009 Amp) 3 3
Fuse 2.56A MIN (5009 Amp) 3 3
Fuse 250 MA MIN (5009 Amp) 3 3
Toothed Belt 2 2
‘V' Belt 2 4
Photo-voltaic cell 1 1
C/O Relay (5009 Amp) 1 1
Take-up Belt (For 18" Spool Box) 1 z
Fuses 2A (Threading Lamp)| 4 6
Threading Lp. 2 4
Threading Lp. 2 4
Silicone Fluid 1oz 2025
Oil 1qt 1qt
Ragosin Grease 1 tube 1 tube
Keenomax Grease 1 tin 1 tin
Belt (For 24" or larger Spool Box) 1 2




FITTING & WIRING OF 3324 A MOTOR & ZIPPA CHANGEOVER UNIT

— )
COUNTER CLOCKWISE
ROTATION

D)

€8876
N\

33242A MOTOR

5/16" WHIT.
NUTS & WASHERS

1

RESISTANCE & g

MOUNTING ASSY.

Tf

— (PART OF RESIS. &
22
39 LOCATED AS SHOWN
88

5

<’F’ROM

SWITC:
(THROUGH NEAR CONDUIT)

(THROUGH FAR CONDO!IT)

) RELEASE SCHEW THIS
/=¥ 10 RENOVE COVER
LSL-8936 ISSUE |

NOTE :

81942 SLOW START
RESISTANCE UNIT
FOR 110V

53221 SLOW START
RESISTANCE UNIT
FOR 240V.

THESE NUTS & WASHERS
MOUNTING ASSY) TO BE

OPERATING D& OPERATING SIDE
sPooL Box i RE e i | HpneRd
£ 4
|0 mowmus el e
L ] 3 +
)
2004-4 BLP. WT. ‘ |
P ‘ H
- I
E:‘EE“‘ ILKa\aa‘ :gun'hu,m'ﬂ ST
4 - s
5
SUARD ’ NU"'L
Al
PLAN PLAN
WIRING DIAGRAM . 001 uF (ONDENSERS 1000 ¥ DLW,
\
(AT
o ‘xwam“ To ‘zIPPA' o —
Wt WYL, GRS, BT 427
€ CABLE TOBE =
) 3 3 [
3 s B0 [‘ 8‘0‘3‘8‘2 @'g‘gg I
STRAPPING £TC. FOR  100-I25 \ SuPPLY
OOuf (CONDENSERS K000 KDL Wb
3
om0y e w1 o
100128 V. NEUTRAL /f
MAINS
LIVE 8108 =i L.
'x6 Juxrion Box | INGIEER TO FIT & [gg’g gggg%g’]
e T COMMECT TERMAL

TR ASSEMBLY

STRAPPING ETC. FOR 200-250 Y SUPPLY

‘ZIPPA' CHANGEOVER

‘2.904" CUALGEOVER

wor 5
(PART
CHANGEOVER

FITTING OF ‘ZIPPA' CHANGEOVER TO WLSTAR PROJECTOR

‘ZIPPA' CHANGEOVER R TT.é 1o ‘waWTAR' PROJECTOR )+
CONBISTING OF

2 RELAY CHALGEOVER) COMPLETE WITU 4 CORE.

= B0 Boxes (|
CABLE® & FLEX. CONDUT 3 COUPLINGS
2- FOOT DusM BwITCHES
-2 ® T SUPPRES
SRR UEED TR I u‘-??‘«u.’ng
~St ABOVE.

2= BUUTTER PLATE ASSEMBLIES

LSO-10094 188Ug: 2

loaned, copied or used

This drawing and information hereon are the confidential and copy-
right property of the WESTREX Co. Ltd., and must not be disclosed,

for manufacturing, tendering, or for any

other purpose without their written permission

15. ESSENTIAL DRAWINGS FOR THE INSTALLATION OF A
WESTREX 2000 PROJECTION & SOUND SYSTEM

LSR. 15712

LSR. 15721

LSO. 15713

LSR. 15720

LSO. 15724

LSD. 84229

Typical Projection room conduit layout

and contractors cabling informatio

System Wiring Diagram

n

Projector overall dimensions and location

System Schematic (2 wire)

5010—A L.F. Loudspeaker Enclosure Assembly

5009—A Amplifier System Assembly

APP|

ISS.

' 2000 SERIES PROJECTION
& SOUND SYSTEM.
ESSENTIAL INSTALLATION
DRAWINGS.

WESTREX CO. LTD. LONDON

P-1s122




16.

This drawing and information hereon are the confidential and copy-
right property of the WESTREX Co. Ltd., and must not be disclosed,
loaned, copied or used for manufacturing, tendering, or for any
other purpose without their written permission

INDEX OF DRAWINGS FOR THE WESTREX 2000 PH SERIES
PROJECTION & SOUND SYSTEM

2000PH System Sch. LSR 15720
5009—A Amplifier Assy. Sch. see the above
5009 & : W.D. LSO 14239
5009 % b St P 14473
33223—A Power Amplifier Sch. LSO 14170
33223 " o W.D. LSO 14212
33223 . 2 SL P. 14575
84217 Bracket SL P. 14578
(Part of 33223—A)
33226—-A PCC SL P. 14596
(Part of 33223—A)-
33224—-B Pre—Amp (Photo) Sch LSL 14234
33224 o = SL P. 14587
33224 2 4 Assy LSD. 95410
33225—A Line Amp Sch. LSL14235
33225 e st P. 14593
33225 e Assy. LSD 95411
33227—A Control Chassis W.D. LSR 14172
33227 o o 5L P. 14599
95519 Mains Control Panel Sil: P. 14623
(Part of 33245—A)
2886—D Ex.Lp.P.U.Assy, Sch. LSL 15400
2886 == = W.D. LSL 15399
2886 e o SIE P. 15396
33230—A Ex. Lp.P.U. Sch. LSL. 14176
33230 el W.D. LSD.14180
33230 e SIE P. 14608
31772—C Network Sch. LSA. 8605
5010—-A,B,CorD Sit P. 14479
Stage L.S.System
5013—AorB Sk P. 14497
Stage L.S. System
2217—D Monitor Loudspeaker Sk P. 14711
2567—E, F, G or H.Disc. Rep. Sch. LSO 14250
2567—E,F,G or H " = W.D. LSO 14251
2567-E FE G.or H '~ L SL: P. 14539
32959—F Disc TT Unit SL. P. 14566
(Part of 2567)
32252—D Amplifier (Part of 2567) Sch. LSL 14248
32252 & LA 2567 SE: P. 14659
5007—A or B Drive Motor Assy, W.D. LSO. 14883
5007 —Aor B % Ly SL P. 14458

APP|

E Index of Drawings for the
- Westrex 2000 PH Series
\\‘ | Projection & Sound System.

82
WESTREX CO. LTD. LONDON
SN
P i P- 15723
- &




LSR- /57/2 I

7O STAGE L/S

TO _STASE
Bgt
1 / Gonowr? 14| 22| 22170 ke
! T /‘z; 1% reumnc
( = T T LLor coviy Lok
6% /6%
R 500! i
o [tovourr eye ALLLF | /“Covour
14 covowir . |
=== z - B3
l | N : 7 I
4 + T \
o \PorT 2
71 . 2 / ;
. /3 N .
| =
%6 _mex covouiT
70 20030 o#E REF SET PHOTOCELL OUTRUT. I l,.. i Disc Bemeoou R Rl
L4 Conour mams ors;
) —=Box & warze piPE sROUND
1” £eex_conpuwrr(Ex le Summy) i T S
& Conr LinesTO 2008 D orE REP SET o | | | % ,i:i‘r—mé,m
30535- J Moror Sw. Box 0 v N o e
3/107-A_FusE 5OX \; 5 N 9|
(5D 74250 Conp AssY B ! S| =8
TO PO FRANMING LAMP auz= § ; g
BT T _—
TO_Lamerouse proT_A 5 = .
“{AmB iF #EaD Locarep on rie meonT
: P oF THE 2024 PepEsTAL /3 & «% 5 4836 FoR

% riex cavowir 70 /)
oevE MoToR

ZeRo PROJEC ANGLE

1
i
1
: VA _THE FLook
1
'

£LOOR LEVEL

1

]

h

|

~I

<187 k]
'

i)

il

Nore :- ALLow AW A oo AREA or 64 x /8"
FROM_FRY_FRONT riALL OF OPERATING
BOX _FOR FOR EACH PROIECTOR

TYPICAL TRUNKING % CoNDUIT LAYOUT R A
WESTREX PROJECTION & SINGLE TRACK
SouND SYSTEM

MoN LS. .

PR /036 (62/92)

Mon. L/s. 2

T C =

1 PR3/ 036 £VC.

5 Lo 551

7/0076 TwisrED
Twin SCREENED

T
1[c
5009
Ame” SysTem
L0551/
/0076 TwrsTED|

70 2003 fer SeT
PHOTOVOLTAIC CELL

70 2003 REP SET

ProTovoLTAC CELL

“7 1P#-3/036 Pyc

TN SCREENED|

Lp 55/ 70076

TWISTED TWIN SCREENEL

1 PR- 3/03¢6 PVC

GROUND .

SveriEC BY
1PR- 230076 PV o SAELE 37056 7c |
LG A Exlamp  — - el CownreacTof
1= 28007 pic TP ==
RB._C/o conTROL I r Y 7he 23/ 0076, = ya
Pvc Exlp =
202 Ve oo sweie ropave do Swats Yors Prc
2886-D Yo LDe-23t0076 g YLIoN TO WATERPIFE
3107A FUSE Do - - 30535 PB_Clo Covrmue
s By Moro| 1PR-7/022 PV C
To FRAMING
LAamP
70 DeIVE MOTOR a

Stow START FES. Box.

/PR Lo 7898 _Y

Ho/-0076

|

p—o———
PeDESTAL GND LU6

B SINGLE 7/-029-VL/GN.

e
1pe (07898 110/.0076

THE CABLE S1ZES GIVEN ARE IMPERIAL' STANDARDS,

FOR METRIC OR AW.G SIZES-SEE EQUIVALENTS CHART

ElG- B

ASSOCIATED DRAWINGS

\EQUIFMENT (AYOUT & CONTRACTORE

CABUNG INFORMATION Fof A

2000 SeRIES 04 & SounD SiSTEM

WESTREX CO LTD LONDON

FRACTIONAL £ 1/64”
DECWAL % w5

UNLESS OTHERWISE SPECIFED

METRIC: | PLACE + 4 MM
2pAces £ 1

onawn 260 5 arroone.
Taacen arro_ EnG—7 %
cmecxo areo. ron e

3ré ANGLE PRORCTION
scais :

LSR-/57/2

Py

Wik 29-MAV/9)0 | APD.




- s s L. = o

..

1850E) 1.5 0810
'mu' oveanL [PTANCE 873k DAYANCE B -4 osTAuE B 12
ceex- s | MEHT BSTALENLIGHT [BTAGEE we 3=t DETAML
shGle il 7 e ' S = T
[ B Sive | e | &% e Is | @a
+é* A ) o b Soh | 14 0% | 12
-3 nh 130 By | 132 | 5% | i
ver | wh e | 7 wh | 5 [ @]
S <1 I n% | e | an | s | o | &
7 - ,. "o | M4 et un ek | e | N | O
; Y -1* 1 = 7% | 10N T t?k LS | 4T | 9%
1 /q -3* N 47 3 e | 7% | 9%
¢ -5 0 i | Iz 46\; wa | % &y
% —4 Bk | 5%
| 7 -5 ” &4
{ w4 e | adta |
< W4 -7 e | &
- | -& | %% &b
g . A TR - 1 ma | an ‘ ’
5:' 7 L 2% ) ;
l 7} ST L |
g v B ST
. & ,/’ v ¥ 4%
| ,,/ 3 ~4* b S -
t' g -5 04y »%
17 % -5 s 8%
;./- [ =] 9% B
| % 1 B WL
i | B
' e T e ' F -0 | % [
| ‘ | il ] L)
i | - 684 M
- % | nads
o2 s SRR, e T S < ]
s T ! W 7EA L SEATIDN OF 3" 5,004, ISPACING REP SET FIRMARD) ‘
JETANCE ‘B aE
- 24 5% | Y4 s
[ T wofe “221I0w"s. J = chane Y |
3 L % :j"' ’;':‘ PR L OMEUSITRS &R N335
77 - B 19N | 3 e ey
% T e Lo | 2% 10 NEWREST Va’
/ CONDW T 29 | e3% Bly | 2w i
% - 20' €30 | @G 2% :
7 b [SroRat. DSTalAE Bade’ 5315179 SSUE)
m—— WK ATE Scavrd
I. \ ML, QB PN Barron
%
[ CowonT-Exinm /' Mr-_-?’ﬁﬁ THE ABOIE DIAENSIONS APFLY ™ '
N o Leass ’f St wf:”m W A nEGTUE L0Z6R SLILTIA. 15 USED
? ; !“r | |
i30 81942 5 4 1 2500wy lowriear 5009) INSTALLATIOW SaRT
Sraar Res Box ? v |'2000 SERIES PROJECTOR WITHMAG
- S v
¥ Conpurr Moroe. % Wieas e M {OR AUTOARC. 18"0RZ4" MAGAZINES }
T ? w n/oox RuC (Exin 2UR6-D) WwESTER,, ELECTRC JOWMPAWY LTD. LOnDOw
2! Nubwr e 2 EIGE oA : LK. 4P, LEET0. : i
5 2 AL RED. ¢ APED LUBR -l {
R R InreERNAL Zoc CHRD.: AEED. DE3Y WD
LSO15713 | &tm—WWruwrar?m.&‘ﬁ/!s Firoiee rok INTERNAL /oG or Zoo3 O s & Kep SeT 'wW i
1 o FEon) o~ M/C. STaLt mn LSC-15 7|3 J




o

M/C | Mjc2
3009 AMPLIFIER I 2330A A 25S0A
mv_ PUOTOVOLDVOLTAIC CELL PHOTOVOLTAIC CELL
2
e ol B Bl
o o
O O
e i ] i
NEAREST EQUIVALENT CABLES. 3 @[ = ummsewma
Auf%.—.'.jﬁu:-—.- o] Mewe ] =R &
aA 1K aro g
SA 1[- 044 1 . aro- Tz.m.vm-n-numn-n OPTIONAL REMOTE
oA 3/-029 D 1-omMmE a¥p : e FADER
1SA 3/-03%6 14 PR E ﬂ ey 3 | rm—
20A 7/-029 3 2  OED on %
28A /- 036 X 4-0mm? | | ‘ [ I lﬁt 3, PART OF 2008 DoAE ﬁ‘ J 12
sea | 7/-0aa D s - + Aamo ey (BT e i l‘l;"'
roA 7/0076 24 . 1"5- B __,“ J l.u ‘
2.5A 4/0078 21 -8 M o oo T" st Sl
40A 23/0076 9 R e
7.0A 40j0076 i P o N 20 2567 EORG DISC REP
axDo- 'l: }::-u--ﬂ-no TT. 868 LD-8811 RSN & E’, o & o 00 & 8 o
- e
axo- - T T
axot+- =
. ° e e
| U B
4{ l’\l:: 1 7 C NETWORK ATE - _— -q
== = 5 : f“ﬁl
= 1 » Q.9 1SAMP. SWITCH,.FUSE §
H t e w 1 Qur P >
OB E = TR a3 mec IL]] -oe oss P - LINK_DISTRVBUTION BGX.
o o < 20908 2080 “ot—— L
Q MON v 2210 sA —.-———Nm‘
:@LF WATER PIPE @ND.
s
o
o S \F
20807 5
5 } O
j .
10
=t 20 2.788- 33/8e7E AV-C % mﬂ 2-9673 8% B-/ESBPV-C-
: ~3 . =,
30~ Us I
= b j
20— 18P =
O~ L gmovan
$O- G B I
[ oo enen 1
-~ fm== g
ov e
28860 EX-LP-PUS | wenorenerw 1
Py A
bt L X A
2 DATHOF B-HEED PuC

V2424

> 7/-029 PV.C.
MWICTA LY o Govfye

MOTA [wf = fe

\ °_6) — 3 ::nuw we

Lﬁ—“ﬂ LAMPHOUSE PILOT LIGHT

ElGL]

ASSOCIATED DRAWMGS

Lw-PUOT LIBHT

PN
181 -4

LAme "] FRAMING LAMP N
1-P8- 110/0076 Pv-C p (S ) 2000 SERIES PROJECTIO

LB 1898 74 74230 CONDUIT ASSY o i 74250 CONDUIT ABSY. & S0UND SYSTEM

—— WIRING DIAGRAM

WESTREX CO LTD LONDON

onawn N. QURAISH] |arro. oo
ToRANcE ow DemEoN e PR s

B A St | | T lE, el e R

Useiss OTERWESE sPECIED

e ANGLE PROBCTION
scaus

LSR-15721

LSR- 15721 I




L= £35224-8
ProTo
7 M'Ml £
“-V

Skt /.

AT

SKT.2. o 2090-6
3 z 5 e
| | £0 ) 2080-F
S || e ax SKT5 Baea
———y r x Pt T
Qe e Lo G 5amma A ke LB o = 2080
H ' U Lcwgnm/. 2 ax =
PR g "'—‘
ev.3 H
/ #o . g&
e ; 2 o
et .
76 Reay.
: 3326A = Al s — = ;
Zocal ‘112 443 445_.7’»-’
FADER 5 ? T '_} S
bl ke (L=m
e e
] 1 R ——
v Lol 4
M. PusHBUTTONS ains sumeLy v
2
M I o
4 P
=
L2
M / <
Ex.LP L. =
a&ir ©F
N6
MAINS SUPPLY
2886-D £x tame AU Assy
EIG E
caawseas
2000 SERIES PrRoJECTION &
SOUND SYSTEM (2 LINE)
v on SCHEMATIC
WESTREX CO LTD LONDON
oawn ¢ O arvo.onc. 7
[Ty — e e =]
‘ e e e 6 e
DECLOND, LOAMED, COPED OR USED FOR MANUFACTURING, TENMOERING. ER 2 ERE ] e
LSR- /5 720 SRR TR TRl e e SN e ) SR /5 720

oy




Westrex 2000 Series
Projection and
Sound Systems

(Single Track Photographic only)

MAINTENANCE INFORMATION (including Spare Parts Lists)

INDEX
Sub-Section
1. General
2. 3 2001 Projector, including :
Anamorphic Lens Mount
3: 2022/3 or 2028/9
Upper and Lower Film Magazines (for 17" & 22"’ diameter spools)
4. 2024 Pedestals
8 2003 Photographic Sound Track Reproducer
6. 33242—A Drive Motor Assembly
7e 5009 Single Track Amplifier System
8. Extension Fader Unit
9. 5010/13 Stage Loudspeaker Systems
10. 5022 Disc Reproduction Unit

1.

GENERAL

1.03

1.05

1.06

The essence of good maintenance is that it should be preventive. A primary
essential is regular cleaning, checking and inspection to ensure that screws remain
tight, no undue wear becomes apparent, and that lubrication is regular and
properly applied. From time to time it may be necessary to dismantle parts of

the equipment. The following information gives guidance in such matters.

LUBRICATION
Lubricants—the following lubricants must be used.

2009-A Qil for the general lubrication of the mechanism (including the intermittent
case) as specified below.

33290-A Oil for the intermittent case only. SAE 20/30, alternative to 2009 under
certain operating conditions.

32081-A Grease for gears only. (Ragosine 500).

32082-A Anti-fretting Grease for certain shafts and sliding surfaces (Keenomax).
Do not oil or grease with the projector running.

Ball bearings are filled with grease before shipment and should require no
additional lubrication. It is necessary to ensure that dirty oil does not enter the

bearings but if this should happen, wash out the bearings with a solvent (NOT
Carbon Tetrachloride) and repack with ‘Spherol S’ grease.

Oil impregnated bearings are used for the main film sprocket shafts and should
only require occasional replenishment with 2009-A Qil.

Lubricants are selected for typical ambient temperature operating conditions.

INTERMITTENT

Maintain the oil level in the intermittent case assembly to the mark indicated in the
window. Use the special pump type oiler (part of the Installation Kit) to avoid

the injection into the intermittent of foreign bodies, which would damage the cross
and pin movement.

GEARS
Lubricate each pair of gears in the rear of the projector with 32081-A Grease, as is
seen to be necessary.

VERTICAL SHAFT
Lubricate the vertical shaft and intermittent slides with 32082-A Grease as required
to ensure smooth framing control and freedom from fretting.

The following lubrication routine should be followed:—

EACH DAY
Check intermittent oil level and oil intermittent outrigger bearing.
Check grease on vertical shaft and intermittent slides. Replenish if necessary.

TWICE A WEEK
Apply a few drops of 2009-A QOil to each oil cup and sintered bearing.

ONCE A WEEK
After cleaning apply a drop of 2009-A Qil to the fire shutter bearing, the framing and
focusing assemblies, the gate hinges and the pad roller assemblies.



2,

2001 PROJECTOR

2.01

2.03

2.04

TO TIME THE SHUTTER

Remove the viewing window from the shutter guard. Turn the projector by hand
until the intermittent has moved by 45° or two 35mm sprocket teeth from its
stationary position. If the shutter is correctly timed, the notch in the shutter blade
edge should now be exactly opposite the alignment mark on the guard. If it is not,
adjust the shutter phasing control by the knob at the front of the projector.

If the shutter phasing control requires considerable adjustment bringing it near
one end of its travel, re-centralise the control and proceed as follows. Loosen the
clamping screws in the shutter boss, and rotate the shutter until the notch and the
alignment mark are in register. Re-tighten the shutter boss screws, making sure
that the shutter is as far away from the arc lamp as possible without fouling the
guard. Check the shutter timing by running a film; it should be possible to eliminate
any travel ghost by careful adjustment of the shutter phasing knob.

TO ADJUST THE FILM GATE SIDE GUIDES

The side guides for the film are factory-set to be very slightly wider than the top
width limit of film (Ref.PH22.102). However, it may eventually be necessary to
replace them due to wear. Care should be taken to ensure that the spacing is
correct and that the guide edges are parallel to the normal motion of the film. The
expandable guide roller above the gate shoes should be set so that the inside of
the fixed flange is in precise alignment with the film guide in contact with the
reference edge of the film.

TO ADJUST GATE FILM TENSION (FOR FLAT GATES)

Film tension can be adjusted by the knurled nuts which compress the coiled springs
on the swinging part of the gate. The correct tension is that required to just stabilise
the vertical movement of the projected picture. Gate tension is usually expressed
as the pull required to move the film through the closed gate—a typical setting
would require a pull of between 8 and 15 ozs. (226.4 to 425.25 grammes.)

TO ADJUST THE SHOE PRESSURE

The shoe pressure on both edges of the film should be similar. Two adjustable
tensioning devices are provided to ensure that the pressure at the top and bottom
of the shoes is the same. To ascertain whether adequate balance has been
achieved, use a pressure type spring balance set in turn against the four
extremities of the shoes. If the shoes are covered on the rubbing surfaces with
marking ink, and a short length of film run through the gate, the pattern of the
abrasive effect of the film on the ink will show if there are any points of excessive
pressure.

2.05

2.06

2.08

FRAMING
A film frame line is observable by the framing light shining above and behind the
gate.

TO REMOVE THE INTERMITTENT

The intermittent cross and pin assembly has been tested by many hours of
continuous running before being installed in the projector, but in time increasing
noise or unsteadiness of the picture may necessitate the removal of the assembly.

Remove the flywheel. Lower the intermittent carriage to within %" of its lowest
position. Remove the film gate and the intermittent film sprocket pad assembly.
To avoid damage to the intermittent film sprocket teeth, the film sprocket should
also be removed. Loosen the four screws holding the intermittent on the
operational side of the projector. Turn the intermittent clockwise until the notches
in the intermittent casing are in line with the heads of the loosened retaining
screws, then gently withdraw the assembly.

Do not attempt internal repairs or adjustments to the intermittent.

TO REPLACE THE INTERMITTENT

Set the shutter timing adjustment in the rear of the projector to a mid-way
position. Loosen the carriage stop screw. Lower the intermittent carriage to
within 5" of its lowest position. Remove the film gate and intermittent pad arm
assembly. Remove the shutter guard window by pressing in and sliding
upwards. Rotate the mechanism by hand until the notch in the shutter blade is in
line with the fixed mark. Remove the intermittent flywheel and rotate the drive
gear of the intermittent in a forward direction until the film sprocket has turned by
exactly two sprocket teeth. The hole for the flywheel retaining screw will now be
in a vertical position.

Insert the intermittent so that the 4 retaining screw heads pass through the
notches. Turn the intermittent counter-clockwise so that its gear meshes with the
driving gear on the vertical shaft. Continue turning the intermittent until these two
gears press lightly together with no backlash. Gently tighten two diametrically
opposite retaining screws. Push the carriage stop plate against the stop and
tighten the retaining screw. Now loosen the two intermittent retaining screws
previously tightened, and turn the intermittent clockwise to give &” clearance
between stop plate and stop. Tighten in diametrical sequence all four retaining
screws to hold the intermittent in this position. Replace the intermittent flywheel,
making sure that its screw is tight. Remove the oiling screw on the front face of
the intermittent casing and fill to the mark indicated on the window with approved
oil. If it has been removed, replace the film sprocket, and fit the appropriate
intermittent pad arm assembly.

91895 SINGLE LENS HOLDER
This lens holder is bored to 2.975” diameter, the centre of which is concentric with
the picture area of a CinemaScope 4 track magnetic film. For all picture formats,
adaptors are required as follows:—
Standard or CinemaScope 77247 (.03” Eccentricity)
photo track films. Lens barrel dia. 2.785” (70mm)
Standard or CinemaScope 77247 & 77419 (.03” Eccentricity)
photo track films. Lens barrel dia. 2.062” (52 mm)
CinemaScope 4 track. 77249 (Concentric)
Lens barrel dia. 2.785” (70mm)
77249 & 77419 (Concentric)
Lens barrel dia. 2.062” (52mm)

CinemaScope 4 track.

Front Support for extra 91897
long lens. Lens barrel dia. 2.785” (70mm)



2.09

PAD ROLLER ARM ADJUSTMENTS
The pad arm assemblies must be set up in the closed position by means of the
screws provided, so that they just grip 2 thicknesses of film without any tendency

to lift the rollers or pads. A larger gap is liable to cause film run-off and damage.

Because of the continuous opening and closing of the pad arm assemblies, a
regular check should be made to ensure that there is no excess clearance or any
slackening in the detent action which would require immediate attention. A pad
arm supporting shaft location which results in the pads fully entering their detent
position will ultimately result in variable pad/sprocket clearance and possible
film damage.

INTERMITTENT SPROCKET SHOE ASSEMBLY
To adjust the shoe assembly loosen the set screw gripping the shaft and turn the

shaft until the shoe just makes contact with the sprocket with little or no pressure.

A fine adjustment can be made with the knurled nut, although the setting is not
critical. If the shoes are set too close the picture may tend to jump on the passage
of a film joint.

AUTO FIRE SHUTTER

The Auto Fire Shutter is normally set for correct operation before shipment. It
should clear the light path when the projector is running and obstruct it as the
machine slows down to a stationary state. This optimum condition is achieved by
loosening the Allen screw holding the governor bob weight assembly on the
vertical drive shaft so that it can be raised or lowered as required before
re-tightening the Allen screw. Adjustment can also be effected by moving the
shutter in relation to its counter weight, but care should be taken if adjustment is
made to this relationship to ensure that the action is not adversely affected.

SHUTTER SHAFT

It is essential that the mesh between the vertical shaft steel gear and the shutter
shaft plastic gear be set to the optimum position for minimum noise and wear.
The shutter shaft is biased by a spring at the shutter end of the shaft, and the
bearing at the opposite end is free to move horizontally in its housing. By this
means, starting shock is absorbed, and noise generated by mechanical coupling
with the intermittent unit becomes almost inaudible.

Should it become necessary to adjust the mesh between the gears, proceed as
follows :—

1. Loosen the two Allen screws holding the eccentric ring mount of the forward
horizontal shaft bearing (next to the gear).

2. Rotate the eccentric to a position which gives play of {%” to 1” at the tip of the
shutter blade.

3. Tighten the eccentric retaining screws and seal with wax.

2.14

2.15

2.16

2.7

VERTICAL SHAFT DRIVE ASSEMBLY

In the event that it is necessary to change any of the gears associated with the
main drive or film sprockets, care must be taken to set the meshing of the gears
with the correct amount of backlash movement. It should be possible to feel the
backlash between each pair of gears, but no more. Grease the gears with
32081-A Ragosine 500, and the vertical shaft with 32082-A Keenomax. The latter
is provided to prevent fretting (a dark brown stain) appearing from the ball
bearings, shafts, etc., which results from vibration and indicates unnecessary wear.
Keenomax should also be used on the intermittent frame slides. It will be
observed that clearances are in places quite small when the intermittent is racked
up and down. It is important that the screws provided for a particular use be
replaced in the same position. Alignment of the vertical shaft bearings is achieved
with appropriate shims placed between the bearing housing brackets and the
machined surfaces of the inside of the projector main casting.

APERTURE PLATES

If, from time to time, it is necessary to modify the apertures, new plates 77498
with a key hole can be obtained which must be opened out in the manner
described in the ‘Installation Section’.

32050-A ANAMORPHIC LENS ATTACHMENTS

The 2001 type projector specified for CinemaScope projection will be equipped with
a 32050 Mount as shown in LSO 9942 to which an adaptor will be fitted to match the
particular type of anamorphic lens selected.

Adaptors available are:—

92077 for a P type Anamorphic Lens or Varamorph.

LSO 9749 Clamp assembly for 80mm diameter Cylindrical anamorphs, i.e.
lenses including, Galileo, Zeiss or C3 Kiptar which do not screw into
the backing lens.

LSO 9753 Support for anamorphic lenses which screws into the backing lens.

Instruction for aligning the lens are given in the Installation Section.

Alignment tools 28374 & 91815 may be a worthwhile acquisition to a service depot.

PICTURE CHANGEOVER DEVICE

The 2001 type projector caters for the fitting of Zippa Changeover units in the
manner shown on LSO 10094. The units are foot-switch operated from a 115 or
240 VAC supply and can, in an emergency, be manually closed or opened.

PROJECTOR MAINTENANCE TOOLS
Recommendation is made that tools generally as illustrated in drawing LSO 8342
should be available to a service depot.



3.

4,

2022/3 or 2028/9 UPPER & LOWER FILM MAGAZINES

The 2022/3 type magazines cater for 17” spools and the 2028/9 type magazines
cater for 22” spools. The shaft diameters are +%” but 68588 adaptors can be
provided for §” diameter shafts (Kalee spools).

Itis only necessary to ensure that no undue wear is taking place in the bearings and
on the shafts, and the holdback and take-up clutches operate smoothly to avoid
snatch. Check that the take-up holdback tensions set by adjustment of the spring
retaining nuts cannot exceed 40 ozs. (the breaking strain of the film) under any
circumstances of operation. Of equal importance, ensure that the film tension is
not less than about 10 ozs. to obtain a reasonably tight wind when the take-up spool
is reaching maximum diameter. From time to time adjust the take-up drive belt
tension by the jockey pulley to avoid slippage.

2024-K & S PEDESTAL

Apart from wear and tear of motor switch which may ultimately require replacement,
no particular sub-assembly should need special attention. It is important to ensure
that, if fuses are removed for inspection, they are re-inserted in the same holders
from which they were taken. Check the stability of the pedestal and if necessary
adjust the levelling screws. Acoustic isolating pads for installation between the
levelling screws and the floor are obtainable against an order.

33242-A DRIVE MOTOR ASSEMBLY

This motor is capable of operation from a 115V 60Hz or 240V 50Hz single phase
supply and is fitted with a 42051 (50Hz) or 42052 (60Hz) Adjustable ‘V’ Belt Drive
Pulley.

The 42051 and 2 pulley incorporates LD.10102 and LD.10103 ‘Laminum’ Washers
respectively each 35" thick*but built up of .002” laminations. Laminations may be
removed or added to adjust the projector speed. Both washers must consist of
the same number of laminations, to ensure that the drive is equally shared
between the two ‘V’ belts and the lock nut must be firmly tightened particularly if
the machine will be expected to run in reverse.

To provide a measure of control of the starting time, a series resistance unit is
supplied to fit on the underside of the LSD.68876 Motor Bracket. These units are
coded 81942 for 115V operation and 53221 for 240V operation.

Check from time to time to see that there is no tendency to overheat, allowing
for the fact that, by design, motors now run much hotter than a few years ago.

Adjust the belt tension to avoid slippage and wear, but not too tight to damage the
motor and driving shaft bearings. If necessary clean the belts to remove any oil which
may be the cause of slippage. Check and adjust the film speed. Ensure that both
belts are sharing the load.

If at any time as a result of an emergency a replacement motor is to be fitted, the
direction of rotation should be checked before mounting on the machine. The
motor should run counter clockwise when viewed from the shaft end.

Any attempt to set the series resistance for an acceleration period of more than
2 seconds will probably result in the burning out of the starting winding and possibly
damage to the internally mounted centrifugal switch.

Note: Later versions of the 2024 K Pedestal have the Motor Start Resistor fitted
inside instead of on the Motor Bracket.

5. 2003 PHOTOGRAPHIC SOUND TRACK REPRODUCER

7.  5009-A SINGLE TRACK PHOTOGRAPHIC REPRODUCTION AMPLIFIER
SYSTEM

The primary requirement with the 2003 Reproducer is to ensure that the scanning
and damper arm details move smoothly and freely without interference or slackness,
to maintain the lowest possible ‘wow and flutter’. The scanning drum and shaft
assembly must be treated with care to maintain its concentricity. Keep dirt out of
the bearings and ensure that the flywheel is tight on its shaft. The photographic
track response is affected very markedly by any dust or oil on the optical details,
which result in ‘woolly’ sound. It is vital that oil is kept away from the lenses, and
that the lenses are dusted occasionally with a small camel hair paint brush or
transparency cleaning brush.

From time to time, check that the exciter lamp bulb is not unduly darkening, or the
filament sagging, causing a loss of volume and a poorer signal to noise ratio.
Lamps should be changed before they burn out. Do not forget to have a spare lamp
and holder correctly set up in case of emergency.

The surface of the 2550-A Cell should be kept free of dust and oil, for which
occasional inspection should be made.

Clean out the dashpot and replenish with F2 Fluid as is found to be necessary.

The above system incorporates amplifiers having Silicon Transistors capable of
satisfactory operation in ambient temperatures up to 55° C., and in consequence
there is little likelihood of a breakdown in any part of the circuit.

To provide additional factors of safety, printed circuit cards and transformers are
of the plug-in type for easy interchange. Complete amplifiers are interchangeable
on plugs, and the power amplifiers are protected against accidental short circuit
or open circuit of the output. A short circuit blows the fuse on the power amplifier
printed circuit card. Partly due to the use of transistors, and partly due to the
extended frequency response of the amplifier systems, the possibility of radio

or mains-borne interference is somewhat greater than with an older type valve
system. However, by careful design, optimum location of grounding points and the
provision of a first class low impedance ground connection for the system, such
problems will be avoided and no interference will adversely affect the outstanding
signal to noise ratio obtainable.



10. 2886-D EXCITER LAMP, POWER SUPPLY UNIT
The overall response of the amplifier system should be tested at regular intervals
with appropriate test films. From these it should be seen that the characteristic
for photographic track reproduction should be maintained in near agreement
with the characteristics set up during commissioning. Generally the response

curve will roll off at the higher frequencies for photographic reproduction to reduce This assembly incorporates two power units, one for each projector and each
noise from marked or damaged prints. The determining HF end point is controlled et capable of supplying up to 8V 4ADC. The power units are individually fused but are
by the gap width of the photo-track optical system. A compromise must however be connected to the mains by a common switch.
accepted between frequency response and acceptable signal to noise ratio, and Apart from keeping the unijt internally clean, little maintenance should be
experience indicates that this condition has been achieved with the Westrex required except possibly to check, from time to time that the supply to lamps is
5009-A sound system. balanced and at the value established at the time of commissioning the system.

8. 33027-A EXTENSION FADER (Optional) 11. 5022-A & B DISC REPRODUCER
Th hithoes. olineeentiol To maintain this unit, it is simply necessary to keep it clean, and from time to time

check, and if necessary adjust, the frequency characteristics using a test disc.
Examine the stylus wear with a magnifier, and if necessary replace.  There is no
virtue in allowing a worn stylus to damage expensive records.

Maintenance should not be necessary apart from ensuring that the terminal
screws, etc. remain tight. If a fanning strip has been used in wiring, it should be
remembered that the strip can still be held firmly in position although one or more
terminal screws remain inadequately tightened.

9. 5010/5013 STAGE LOUDSPEAKER SYSTEMS

These are high efficienty duplex loudspeaker systems employing separate HF

and LF Units operating through a 31772—type 675 Hz cross over network. An
adjustable attenuator is connected in the HF Loudspeaker line to obtain satisfactory
balance and an emergency switch connects the system output to the LF Units only.

These loudspeaker systems require little maintenance, except to ensure that the
screw terminals on the network and the bolts holding together the sections of the
LF enclosure have not been loosened by vibration, and that dust is not obstructing
the diaphragm movement, so causing sound distortion.



REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

F 1G5

7

] N
VTN

7l 774
7 /

N\
i IN}//}///////}M’.’ A
‘I 7/_2'1’\\\//[/////////1‘})lvu‘:!hl"ﬂllllllIllll"lV
s
NN

SEE FIG 2

® ®
.\\==.\.~:2;
N
N \g]
NEm\:,

37) (58 é 2 ‘ *

SEE FIG 3 @(’(// \ § m \ &

I 5|3 g &

ORCCEONC :

L5R-6328 MOD. 630 INTERMITTENT ASSEMBLY EiG 6 g
(2001-TyP pROJECTOR)  [IG, | CARRIACE INTERMITTENT) Assevery  (19a

SHEET 1 of 156

() D (




(

REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

REF CODE ITEM QTY
FIG. 1 (INCL. FIGS., 2, 3, 4)
1A LSR-6328 INTERMITTENT ASSEMBLY b 4
Mod. 630

b, 73984 Flywheel 1
3 12195 Screw, 2 BA x 3/4" Allen Cap 1
4 | 90472 Gear 1
5 LD~2699 Screw 1
[3 LD-1316 Washer 1
g LD-1315 Screw 1
LD-1314 Washer ) §

9 LD-1311 Collar i
10 12209 Set Screw., 6 BA x 1/8" Allen Fl. Pt. 2
11 42979 Sprocket CW Item 12 il
12 LD-1312 Taper Pin 2
14 73983 Gasket 2
A9 84557 Cross i
o 1 LD=-1303 ' Bracket 1
1 LD=1304 Spacer b
1 LD-~1302 Screw )
19 LD-1301 Screw ¥
20 67837 Plate x
21 LD-1305 Plate i {
22 12327 Screw, 4BA x 1/2" Hex. Hd. 1
23 LD-1310 Screw 2
24 12214 Set Screw, O BA x 1/4" Allen Fl. Pt. i
26 1D-130 Washer (soft copper) 5
2 LD-130 Washer (steel) 5
2 12196 Screw, 4 BA x 1/2" Allen Cap 5
29R | g4558 Cam Assembly 1l
30 | gas * Pin 1
N | poinne Plug 1

35A LD-1327 Bearing (Thrust) Assembly sFi‘. 4)

36 67840 - aring %
3 ID-1328 #| Disc 1
3 LD=1179 = Ball v |
40A | 73985 *| Case Assembl 1
41 »| Case 1
42 73986 *| Bush 1
43 12027 Screw, 6 BA x 1/4" Csk. Hd, 3
44 LD-1318 #| Bush 1
45 LD-1319 # Plug 3
46 1D-1321 Pin 3
47 LD-1273 Pin 1
S0A | 73987 *| Cover Assembl 1
51 90470 *| Tover 1
52 73989 * Bush 1
53 LD-4454 Plate 1
54 73988 * Bush 1
55 LD-1326 Screw 3
56 LD-1325 Oiler 1
57 50278 Stripper 1
58 12090 Screw, 6 BA x 1/8" Rd, Hd. 2
59 LD=-1322 Nut b |
60 LD-1323 dasher 2
61 LD=-1324 vindow 1
62 LD-445%5 Screw 3

REF CODE ITEM QTY
FIG: 2

1A 90479 HAFT (FRAMING) ASSEMBLY 1

2 73998 Knob 1

3 12185 Screw, 2BA x 3/8" Allen Cap 1

4 67865 Clamp 1

5 12218 Screw, 2BA x 7/8" Fil, Hd. I

6 678 Clamp 1

g 12219 Screw, 2BA x 1-1/8" Fil. Hd, 1

LD=-2807 Washer 1

9 67863 Spring 1

10 LD=1361 Collar 1
11 12214 Screw, OBA x 1/4" Allen Fl1, Pt,. 1
124 | 67862 Shaft Assembl 1
13 73999 Shaft 1
14 1362 Gear 1
15 12337 Taper Pin, 3/32" x 3/8" 1g. Std. 1

FIG, 6

19A 80915 CARRIAGE (INTERMITTENT) ASSEMBLY 1
20 74008 Knob 1
21 11196 Screw, 2BA x 1/4" Allen Set Cup. Pty | 1
22 LD=-13 Bush 3 1
23 67883 Shaft 2 |
24 11597 Screw, 2BA x 3/16" Allen Set Cup Pt. | 5
25 74009 Shaft (Flexible) :
26 | ILp-1391 Coupling 1
2 LD=4461 Collar i &
2 LD=4462 Plug 2
29 LD-1362 Washer 2
30 LD=319 Strp 1
31 10165 Screw, 4BA x 5/16" Csk, Hd, 1
32 LD=-1378 Rack 1
33 10800 Screw, 6BA x 5/16" Ch. Hd, 2
34 7400 Bracket 1
35 1233 Screw, 1/4" = 20 x 1-1/4" Allen Cap 2
36 | 1D=1375 Stop ‘ 1
3 10162 Screw, 4BA x 1/4" Rd. Hd. 1
3 ID=-1379 Guide Plate 1
39 LD=1542 Spring 1
40 12358 Screw, 1/4" = 20 x 1/2" 1g. Hex. Hd. | 2
41 ID=1309 Screw ES
42A | 67873 Screw Assembly 1
43 67874 % |Screw .
A4 ID-1373 % |Collar 1
45 12336 Taper Pin, 3/32" x 1/2" 1g. Std, 1
46 LD=4468 Fut 1
4gl 69252 Carriage Assembly 1
4 1D-1388 1
49A | 1SO Carriage Assembly 1
50 | ID=3199 #* |Guide Plate 1
51 11708 Screw, 3BA x 7/16" Csk Hd, 2
52 ID=3200 * [Pin j 2

SHEET 2 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

LSO 10261

SN
I NN oy

05820 T NS NN NN 8 )
V@I

A
76284 SUOE & ARM ASSEMBLY (INTERMITTENT)

50A

¥ i

76284
LD-1179
67651
76265
LD-4512
LD-4513
LD-4514
LD-4593
12090

LD-4505
LD-1530 *
12235

LD-4504 *
LD-1182
LD-1183 *
LD-1330 *
67668

LD-4508 *
LD-4506
LD-4507
LD-4594
LD-6535

LD-4511
LD-4509 *
LD-4510 *
LD-5557

SHOE & ARM ASSEMBLY
Ball

Spring

Arm

Knob

Nut

Spring

Screw

Screw, 6 BA x 1/8” Rd. Hd.

STUD & BUSH ASSEMBLY
Bush
Taper Pin 3/32" dia. x 7/16" St.

STUD & KNOB ASSEMBLY
Pin

Stop Pin

Stud

Knob

PAD Suitable for CinemaScope
Strap
Pad
Screw
Spacer

STUD & PLATE ASSEMBLY

Stud

Plate

Shim Washers (Mod.630 Intermittent) If req’d

BDHEBN = - - b - - b b - ) b e e NN =

e sk

SHEET 3 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

FIG.8
ROLLER &HOLDER ASSY (FIiRE TRAP) 334

F1G.9

q @ ’ gﬂi@ 2‘

PILOT LAMP ASSEMBLY (B6)A

©E , @ee 6 f@»«

& . ]
A@" [foeed

fIG. 11
PLUG & SWITCH ASSEMBLY @3A

FIG. 12 ‘
SHIELD ASSEMBLY (24)A

SHEET 4 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

REF CODE ITEM QTY
REF COTE 1TE} QTY
FiG, 7 FIc, §
] 8 { R
1A 1S0-8199 | DOOR ASSEMBLY (OPERATING SILE) 1 30t | 85505 |EOTiSh-& [FOLDER ASSENPLY (FIRE TP 1
2 1SX=8198 Door 1l p 69937 Enii&c&g;_limm 1
3 LD=1139 Stop 2 2 | B T 1
3 12182 Screw, 4BA x 3/16" Cn. Hd. 8 % e o
5 10422 Lockwasher, 4BA Shkprf. Intl. 4 2 | 3R [Roher-{SnaiifAesembly 5
6 73929 Knob s 5 39 | LD-1400 Screw 4
g %3-4%:40 Screw, 4BA x 5/16" Rd. Hd. g
Clamp
9 ID=1175 Screw 1
10 67690 Link i
il 67665 Hinge 2
12 10426 Screw, 2BA x 1/4" Rd. Hd. 6 REF CODE ITEA QY
13 80941 Window 1 FIG, 9
04 (FIXED)
14 | 6990 | poor surine & Foob assentae 1 $ |pn  (Aelwaeem )
15 67991 #| Spring 1 I g LD-1349 Re:giner %
16 ID-1541 | Knob 3 4 | 7038 Aperturs Plate 1
; 2 5
51 67851 Guid 2
21A LS0=-6554 DOOR ASSEMBLY (NON-=-OPERATING SIDE} 1 52 LD-1351 Serew 4
22 ?222553 Doy p | 2 20386 Botew, G54 x LA® Cok. B 3
11 7 Hinge 2 a n
1§ &4;&39 Sggew, 2BA x 1/4" Rd. Hd. 3 g? 'Eg‘%?ss " %gg;gz & Stop Pin Assembly i_-
S 2 Lo
73929 Kno 1 59A 67853 Guide Roller Assembl. 1
7 | 10461 Screw, 4BA x 5/16" Rd, Hd. 2 & | Doarss  |Sories i
5 | 10422 Lockwasher, 4BA Shkprf. Intl, 4 g o e &
13 %%gg Screw, 4BA x 3/16" Ch. Hd. 2 Y
1 66A 4860 PIII.)T IAMP A L 3
9 | LD-1175 Screw 1 ¢ G546y L 3
S N 10-12+
%‘;A 2;333 . gogingnrigg & Knob Assembly % ;g Kigig wut 1
p 3.
16 1 x| XKnob 1 A i
74A 1LD-1921 Holder Assembly 3
27 81051 Cover 1 75 ID-1917 x |Holder T
28 LD=2351 Clamp 2 76 Lp-1920 #[Ring 1
29 LD-1579 Screw 2 7f93A 23;]5.222 . Gl::: Assembly i
i 0 LD=1916 «|Collar 1
FIG, 12 FIG, 1)
FI_— & 2'845%7 %w'ﬂ i
22);‘ g}.gg Shield o ;][ 85 6110% Nut 3
26 1D-1581 Screw 2 3? &3513 :3:21?;11111‘10(!) %
2 10136 Washer, 4BA 6 6 2 25421 Sloeve 2
2 10457 Screw, 4BA x 3/8" Ch. HA. 3 €9 o 399 COgSZEe n-1/2¢
A 26 1 88 68382 |Plug A bl 1
§§ %222 Hoat IR 1 89 | 10231 Stor, CHL 3 1/4" M. BA. 3
pacer
32 51263 Heat Shield (Front) 1
33 10360 Screw, 4BA x 1/2" Csk. Hd. 4 SHEET 5 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

6. 13
36A 81963 F’IBB SHUTTER ASSEMBL %
3
3 12237 s.t Screw, 4BA x 3/16" Allen 90°
Cone 2
39A 76266 1
40 50281 #| Blade 1
41 12234 +| Rivet, 1/8" x 1/4" Al, Csk, 2
42 67997 *| Arm 1
43 LD=1553 #| Bush 1
45A 74112 Arm & Shaft Assembly 1
46 ID=1555 B 1
4 12213 Screw, 4BA x 3/8" Allen Cap 1
4 LD=1557 Arm 1
49 LD-1554 Stud 1
50 12190 Set Screw, 4BA x 3/16" Allen F1, Pt.| 1
51 ID=1556 Shaft 1
52 12244 Set Screw, 4BA x 1/4" Allen 90° Cone
FIG, 14

58A 91267 FILM GATE ASSEMBLY (MOVING) ) §

59 51262 Pad 1

60 11394 Screw, 6BA x 1/8" Csk, Hd, 4

61 LD-4564 Plate 2

62 76296 Spring 2

63 12412 Screw, 4BA x 1/8" Rd. Hd. 4

64 LD-4566 Stud 2

65 LD=456 Spring 2

66 LD-4565 Nut 2

6ZA 6297 Plate & Stud Assemb. 1

6 1974 Plate s T

69 67861 Stud 2

e

REF

CODE

*

r————--

76779 Single Shutter

ITEM QTY
Fig, 15.

1n 20515 gﬁ;cﬂ. SHAFT ASSEMBLY Double 1
2 7720 ar Shuwter 1
3 1D= Sorew 3
4 LD-5915 Washer (Shim 0.005" As
o 1D-5916 Washer (Shim 0.010% req'd
6 116 Washer (Fibre) 3
Z LD-1166 Washer 2
LD-1664 Washer 3

9 90510 Gear 2
10 90512 Shaft b
11 511 Gear ;Double Shutter |
12 LD-1537 Screvw 1
a3 LD-1591 Fut 1
14 12233 Set Screw, 4BA x 1/8% Allen Cup Pt 2
15 1534 Plug 2
16 LD-1538 Hlsher (Fibre) 2
1 LD-1517 washer i
b 1 LD=1513 Washer 5
19 LD-1539 Washer 2
20 LD-1514 Washer s
21 90513 Gear 1
22 | S :

Springwasher

24 73946 Collar 1
25A 67749 Bear Bracket Assembly (U ) 1
26 73 acke 1
2 LD-1213 Ball Bearing (1 Dot Fit) 1
2 1LD-2154 Plate 1
29 10847 Screw, 4BA x 1/4" Cak. H4. 3
34A 67750 Bearing Bracket Assem %
35 73902 racke )
27| LD-1213 Ball Bearing (1 Dot Fit) 2
28| LD=-2154 Plate : 3

29| 10847 Screw, 4BA x 1/4" Csk, Hd, 3
38 67988 B a A 1
39 75071 e 3
40 LD-1518 Hlsher (Seal 2
41 LD-1536 Ball Bearing (1 Dot Fit) 1
42 LD-2332 Plate 1
13 10162 Screw, 4BA x 1/4" R4, Hd. 3
46A 74106 Governor Weight Agsemb. 1
4 67867 older (Upper 1
4 12236 Set Screw, 4BA x 1/4" Allen Cup Pt. 1
49 67869 Screw (Pivot 4
50 LD=1365 Link 4
51 LD-1364 Sleeve b §
52 74001 Weight 2
53 67866 Screw (Pivot) 4
54 67868 Holder (Lower) 1

*

NOTE - SINGLE SHUTTER VERTICAL SHAFT ASSY
51341 IDENTIAL EXCEPT FOR ITEM11




001 J3/L3 PROJECTOR

R 2Ul

FIG. 15

VERTICAL SHAFT ASSY.

O

(MOVING)

16.14 FILM GATE AsSY

=

i

FiGEIS
FIRE SHUTTER ASSY (36

SHEET 6 of 15



REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

REF CODE ITEM QTY
FIG. 16 - KEY ASSEMBLY
1A 7 Shutter Guard Assemb%z ik
2 LSR-6388 Shutter Guard (Fixed 1
3 67996 Holder oL
4 10231 Screw, 6BA x 1/4" Rd. Hd. 4
5 1D=1552 Pin 1
6 67994 Spring 1
g LD=1551 Pin i
7995 Window 1
9 LSR=-6387 Shutter Guard (Removable) i
10 12230 Screw, 1/4" = 20 x 5/8" Allen Cap 2
13A 1S0-8219 *| Ma i
FIG.8 74108 Holder Assembly 1
FIG.10 74860 Pilot Lamp Assembly 1
FIG.,11 50437 Plug & Switch Assembly 1L
14A LSXX-8159 *| Main Frame Mac L
15 LSXX-8158 *| Main Frame Casting i
16A 82344 Shield Assembly il
1 12116 Screw, 2BA x 1/4" Ch. Hd, 1
1 12158 Screw, 2BA x 5/8" Cske Hdo 2
19 50251 Retainer 1
20 11400 Set Screw, 2BA x 3/8" Allen Cup Pt, 1
21 11588 Set Screw, 4BA x 1/4" Allen Cup Pt. 1
22 76368 Housing 1
23 1056 Screw, 4BA x 9/16" Rd. Hd. 2
24 LD=1547 Screw 2
25 LD-2499 Clamp 4
26 10162 Screw, 4BA x 1/4" Rd. Hd, 4
2 50425 Na.mepiate i1
2 10072 Screw, 6BA x 3/16" Rd, Hd, 4
29 11601 Screw, 2BA x 1/2" Allen Cap 2
- 1D-1546  *| Pin (Dowel) 5
- LD-1550  *| Stop i
- LD-1715 *| Pin (Dowel) 2
- LD=-2469 #| Pin (Dowel) 2
34 12367 Screw, 1/4" = 20 x 3/4" Allen Cap 3
35 12215 Screw, 1/4" = 20 x 1/2" Allen Cap ikl
36 80936 Hood |
37 12196 Screw, 4BA x 1/2" Allen Cap g
29| 11601 Screw, 2BA x 1/2" Allen Cap
38 LD=1175 Screw 2
39 10426 Screw, 2BA x 1/4" Rd, Hd,. 12
40 12465 Screw, 1/4" - 20 x 7/16" Allen
Cap = Large Head 2
41 LD-1389 Spring a1
42 67882 Guide Plate i
30| LD=1 Screw 2
10| 12230 Screw, 1/4" - 20 x 5/8" Allen Cap 4
43 679 Spring T
44 LD=1165 Washer al
45 LD-1664 Jasher i
46 LD-1164 Springwasher 1
4 LD-1745 Shim As Req'd
4 6921 Shaft 1
49 1224 Screw, 3/8" = 16 x 1" Allen Cap 4

for fixing Projector to 2002
Reprgducer; for others see GEB

SHEET 9 of 15




( ( (

REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

CHANGE NOTES

o™

@ W ® @ @

2 @ @G
%
g @

o

(5
27)
(9

Rl 116

2001 -C, D. E. F & KPROJECTOR

SHEET 8 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

3 UE

— (on IA)
(ouzu»)

LENS HOLDER ASSEMBLY @‘A (C %D PROJECTORS )
F1G.17 LENS UOLDER ASSEMBLY @A (E&¥ PROJECTORS )
e
LENS HOLDER ASSEMBLY @A (E &F PROJ. WITH 5"or5%" TYPE A nﬁ»ﬁur&)

(ou 3a)
i (ou 14324)
e
L {onw 1 A)
0 /j///(ou 248 3A)
S 14

@O @R ® ® ® @

1) Y (e5)

- S Y AN\
e VG B fs:'%‘\" i
S /s N

130

131)

g < o

PARTS NOT SPECIFIED ARE
AS FI1G.19

SHEET 10 of 15

(




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

CODE

ITEM

QTY
FIG, lZ
LENS HOLDER ASSEMBLY (C & D PROJ.)
1‘2: gig‘;s LENS HOLDER ASSEMBLY 2.1 & L. PROJ.) i
3A 91896 LENS HOLDER ASSEMBLY (E & F. PROJ.)
FITTED WITH 5" OR 5-1/2" ROSSLYTE
"A" LENSES) y i
4 12421 Set Screw, 2BA x 1/4" Allen Ov, Pt. 3R
5 LD-1383 Stud 1
6 12406 Set Screw, OBA x 1/2" Allen Cup Pt. 2
Z 50220 Rod (Upper) 1
77250 Bracket (On 1A & 2A) 1
9 77517 Bracket (On 3A) 1
1C 50221 Rod (Lower) (On 1A) i
11 51302 Rod (Lower) (On 2A & 3A) i
12 67879 Knob (Focus) (On 1A) 1
32 51380 Knob (Focus) (On 2A & 3A) ¥
14 12213 Screw, 4BA x 3/8" Allen Cap i &
15 LD-1165 Washer i
16 LD=2601 washer (Spring)
17 1D-1385 Nut
18 76198 Sleeve 1
19 LD=4401 Screw i p
20 12244 Set Screw, 4BA x 1/4" Allen 90~ Cone | 2
21 12465 Screw, 1/4" Whit x 7/16" Allen Cap
Large Head (On 2A & 34) | 2
224 LD-1367 Screw Assembly 3
23 LD-1368 | Screw 1
24 LD~1369 | Collar 2
25 10232 Taper Pin, 7/64" x 5/8" 1lg. Std. St. 1
27A 67876 Shaft & Knob Assembly 1
2 74006 Knob bk
29 11345 Screw, 2BA x 3/8" Inst, Hd. ok
30 LD-1376 Spring 1
31 67877 Sleeve p
32a 67878 Shaft & Pin Asseably 1
33 LD-1380 | Pin 1
34 LD-1382 | Shaft i &
37A 81945 Carrier Assembly (On 1lA) or -} 1
3 82367 Carrier Assembly (On 1A ) b
38a 82367 Carrier Assembly (On 2A) 1
39A 82476 Carrier Assembly (On 3A 1
40 81944 Carrier (On 37A) i
4] 82366 Carrier (On 38A) 3
42 82440 Carrier (On 39A) I
43 10189 Locknut, OBA 2
44 LD~-2701 Screw 2
45 12214 Set Screw, OBA x 1/4" Allen Fl. Pt. 4
46 12217 Screw, OBA x 1" Allen Cap 1
4 10026 Lockwasher, OBA 1
4 LD-1386 Washer p i
49A 67870 Knob Assembl %
50 LD-1371 *| Knob s
25 10232 Taper Pin, 7/64" x 5/8" 1lg., Std. 8t. b 5
51 67871 *|Screw b )
FIG. 18
594 91246 PIATE ASSEMBLY (UPPER SPROCKET) 3
60 90516 ear 1
61 12196 Screw, 4BA x 1/2" Allen Cap 2
62 LD-4823 Shim As Req'd
63 67992 Shaft i
64 12185 Screw, 2BA x 3/8" Allen Cap 2
65 1D-1186 011 Cup &
66 77097 Sprocket 1

e -I s 2 :
REF CODE ITEM QTY || REF CODE ITEM QTY
6gA 6200 A t agg LD-1136 Wm i
6 1943 »| Plate 3 LD-1125 = 1
69 1LD=1441 | Bush 2 87 | LD=-1162 «| Shaft 1
; b (T | kvt amey, 1
;‘S'A ?;ﬁo% Ped. folier Azm Asamdiz i o | 43558 e 24Y 0w 1g. sta. st 1
;; 23-6% gz{%n( 2 |l116a 50234 +| Stud Assembly i
726 LD-1182 Pin 1 jf1az7 50233 » 1
7Z 12232 Set Screw, 2BA x 7/8" Allen Fl. Pt 1 93 | 50229 #| Bracket
? 10826 Lockmit, 2BA 3 i %
79 11400 Set Screw, 2BA x 3/8" Allen Cup Pt 1 ﬁgl 6%23 A %g_lm 1
gOA LD-5562 Pad Roller Assembly é 97 | LD-1183 #| Pin 1
1 2 #| Roller
= 73917 i f- 5 FI1G, 20
0 Gear 4
gg‘ &ﬁig .| $Raft & Knob Assamdl 3 21 ?ﬁég Screv, 434 x 1/2% Allen Cap i n.qu
2 | LD-482
87 LD-1162 | Shaft 1 €3 | €7992 . 2";{: %
03 | LD=2 ar
gaa | 76203 Knob & Stud Assemb 1 oy G B ol 1
90 1233 aper 9 x 1/2" 1g. Std, 8t. 1 66 | 77097 Sprocket ‘1
91A | 50231  «| Stud Assembly 1 106 |10426 Screw, 2BA x 1/4" Rd. H4, 2
3§ ;gggg : g::‘:kot :]L. 64 | 12185 Screw, 2BA x 3/8" Allen Cap 2
1254 5027 1
95A 50276 W&! 1 11126 7023 Stripper 1
96 679 » 1 |12 62331 Screw 1
97 LD-1183 #| Pin 1 |12 0 Stud 1
129 LD-4439 Plate 1
F1G, 19. 130 12215 Screw, 1/4" « 20 x 1/2" Allen Cap il
1253 b i ET) 1 131 10903 Lockwasher, OBA Shkprf. Intl, 1
101A 2R_SPROCKE]
102a 31960 PIATE RR_SPROCKEL) 1 107A | 96212 Plate Agse 2
60 | 90516 ear 1 108 | 91240 * ate 1
61| 12196 Screw, 4BA x 1/2" Allen Cap 2 69 | LD=1441 | Bush 2
62 | LD-4823 Shim As Req'd [|135A 76231 Pad Roller Arm Assembly 1
63 | 67992 Shaft 1 |]136 74983 Arm 1
103 LD-2348 Collar 1 74 | 67651 Spring 2
65 | LD-1186 011 Cup 1 75 | LD-11 Ball 2
66 7709% Sprocket (For 101A) 1 76 | LD=-1182 Pin 1
104 709 Sprocket (For 102A) 1 {137 12191 Set Screw, 2BA x 1" Allen F1. Pt, 1
105 50249 Plate b 78 | 10826 Lockmt 1
106 10426 Screw, 2BA x 1/4" Ad. H4. 2 79 | 11400 Screw, 24h x 3/8" Allen Cup Pt. 1
64| 12185 Screw, 2BA x 3/8" illen Cap 2
83: %;g;& Pad Roller Assembl %
Plate & Bush Assembdl 1 «| RolTer
io 3 gg% » Fi‘T: :‘“—_“" ot 1 82 | LD=1200 4| Bush 2
69 | LD=1441 | Bush 2 83 | LD-1147 4| Tube 1
85A | LD-1136 Shaft & Knob Assembly 6 §
ﬁ? ;ﬁé% P: Roller Arm Assembly i 8 | in-11as +| BBE 3
74 | 67651 Spring 2 87 | LD=1162 | Shaft :
2
;g &ﬂ 2 ;B’Ilnl 1 ||140a 76232 Knob & Stud Assengi 1
77 | 12232 Set Screw, 2RA x 7/8" Allen F1, Pt. 1 90 | 12336 aper Pin, x 1/2" 1g. Std. 8td 1
7Z 10826 Lockmit, 2BA 4 i 9;.; ggg% ¥ gm Assembly i.
BA AL Pt.
79 | 11400 Set Screw, 2BA x 3 len Cup 33 | 30329 b RS 1
80A | LD-5562 Pa 0 mbly 3
81 73923 « | RolTer 2 119A Knob Assemb. i
82| 1D=1200 #| Bush 2 120 [ 67669 ~ # 3
83 | LD-1147 | Tube 1 97 | LD-1183 #| Pin

SHEET 11 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

7
oh

NN

FIG. 2|
DRIVE ASSEMBLY (1)A & GUIDL ROLLER ASSY (26)4
REF CODE ITEM QTY
FIG, 21
1A 9lesa DRIVE ASSEMBLY 1
2 68007 | Collar T
3 11266 Set Screw, 1/4" BSF x 1/4" Allen
Fl. Pt. 2
4 ID-3095 Plate 1
5 10165 Screw, 4BA x 5/16" Csk, Hd, 3
6 ID-1536 Ball Bearing 2
g 1LD-1517 Washer (Seal) 2
9123g Bracket 1
9 1226 8et Screw, 5/16" BSF x 7/16" Allen
Dog Pt. | 2
10 ID-1518 Washer 2
I:Il.% LD-4'J§2 Washer 1
I.D—‘}g Nut 3
13 LD=-1915 Thrust Washer 1
14 LD-1538 Washer (Fibre) : 3
15 90522 Gear 1
16 LD-1516 Thrust Washer 1
1 1D-1577 Screw 2
3 67834 Sleeve 3
19 35 Washer 3
20 90514 Gear i
21 1D-2699 Screw 1
22 12408 Screw, 1/4" - 20 x 1/2" large Hd,
Allen Cap 3
26A g Guide Roller Assembly 1
2 LD-1895 Stud 1
2 62331 Screw 3
29A LD-5562 Pad Roller Assembly 1
30 LD-1147 *| Tube 1
31 LD-1200  *|Bush 2
32 73927 *|Roller 2

NOTE
THE 91254 DRIVE ASSEMBLY HAS BEEN UPDATED TO ENABLE

A SOLID SHAFT 42437 TO REPLACE DETAIL 2. 68007 COLLAR
& DETAIL 18. 67884 SLEEVE.
ALL 2001 J3 & L3 PROJECTOR HAVE BEEN SO MODIFIED FOR

THE FITTING OF A 55462 PULLEY REFER TO 2003 E REPLACEMENT

PARTS SHEET 3

42437 SHAFT

B ©ba62 PULLEY 171

55214 TIMING BELT

L3 L156521 IDLER

42281 STUD

/

o
'

i

¢

@ L’“—“‘ 55463 PULLEY 22T

§

. /s\f\__w

e >
R

55464 TAPER LOCK

DRIVE DETAILS 2003 E to 2001 J3 or L3

SHEET 12 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

ElGS22

FIG: 23
SHUTTER BLADE (SINGLE) ASSEMBLY (53)a

o2

HUTTER SHAFT 5I~IGLE[A55 @A

FIG.24
A
SHUTTER BLADES (DOUBLE) ASSEMBLY G)a

FlG.25

S

AR OIIRNT

—
DOUBLE SHUTTER SHAFT Assy (1)A

@
@
)
O]
@)
@

CHANGE NOTES

SHEET 13 0f 15



REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

REF CODE ITEM QTY FIG. 2
80938 SHUTTER BLADE i
HG, 22 55 80937 ade (Shutter 1
X 56 762 Blade (Fan) 2
1 91259 SHUTTER SHAFT (SINGLE SHUTTER) 5 10057 Screw, 4BA x 3/16" R4, Hd. 6
ASSEMBLY ¥ 5 10422 Lockwasher, 4BA Shkprf. Intl, L1
2 91242 Bearing Bracket 1l 3 %33 Loclnut, 4h Hex. 5
[ul 1
i 15,832 ™ ﬁ:ﬁg’i}t g 61 10229 Screw, 48A x 1/4" Rd. Hd. 5
5 LD-1213 Bearing 1 62 ~12211 Screw, 4BA x 5/8" Allen Cap 2
6 50222 Collar 1 - 4
g 11400 Set Screw, 2BA x 3/8" Allen Cup Pt. | 2 REF CODE ITEM QTY
LD-4426 Spacer 1 -
9 90472 Gear 1 FIG, 2

ﬂ &igg ggﬂ:r :lL m | 91264 SHUITER SHAFT (DOUBLE SHUITER) ’

12 11597 Set Screw, 2BA x 3/16" Allen Cup Pt.| 1 2 91242 Bearing Bracket il

13 LD-1528 Spring 1 3 LD-1213 Ball Bearing 1

14 LD-1166 Washer 2 ; ;ﬁgg ggtlgzrev 2BA x 3/8" Allen Cup Pt é

15 76247 Shaft 4 A 76247 Shaft 1

g 50215 Locknut B

164 74101 Bearing Bracket Assemb: i LD-1664 Washer 2

17 74099 EF‘T,E.!% R R T i 18 gDo;;g% (S};;scer i

s ar

LD-1213 Ball Bearing 1l 11 1D-2699 Beve 1
18 LD-3087 Plate 1 12 LD-1529 Collar 1
19 10461 Screw, 4BA x 5/16" R4, H4, 4 i 13 11597 Set Screw, 2BA x 3/16" Allen Cup Pt.| 1
14 LD-1528 Spring I
o 15 LD-1166 Washer 3
REF CODE ITEM QTY 16A 80961 Bearing Bracket & Layshaft Asgsemb 3
- 5} LD-1213 Ba Bearing e 900 - i

FIG 15 12244 Set S . 4BA Ul en one|
ka8 1 LD-2348 e i 1
65A 80959 SHUTTER BLADE, INNER (DOUBLE) 19 LD-1186 0Oilcup i
ASSEMBL 1 20 90533 Gear 1

2'? quzg; Ismb " 1 g; LLg-i%g :‘lasﬁer (Fibre) §

4BA " A - asher

sy 1% | | = B 5

20 s " - ollar
58 10423 Iﬁmsﬁf: x&/“snzgir?dinu. Ds_ 25 11588 Set Screw, 4BA x 1/4" Allen Cup Pt. | 2
56 | 76280 Blade (Fan) > 26 68025 Shaft 1
27 igogg Screw, 4BA x 3/16" Rd. Hd. 6 i?. 2343299 SZ:L, }
9 3 Locknut, 4BA Hex. 6 5 ”"ifﬁ? el ( ) i

71A 80960 SHUTTER BLADE, OUTER (DOUBLE) 2 LD= Washer (Fibre 2

2 29 LD-1677 Washer 1
60 | 74098 Hub ARERNRLY 1 1 R o x e . 3
2\l wos1T s 4BA " crew x 1/4" Rd. Hd.

72 80963 Bg;:’(smxt:e%a A f 32 LD-1617 Ball Boaring 2
61 | 10223 Screw, 4BA x 1/4" Rd. Hd. 5 33 ID-1676 Washer 2
58 | 10422 Lockwasher, 4BA Shkprf, Intl, ihi 34 LD-1618 Collar 1
56 | 76280 Blade (Fan) 2 39 LD-2730 Screw 2
;g %gggg Screw, 4B x 3/16" Rd. Hd. 6 36 38%219 - ol 1

ckmut, 4BA Hex. 6 3 90534 Bracket %
39 12215 Screw, 1/4" = 20 x 1/2" Allen Cap 4
434 74206 Bearing Bracket Assembly 1
44 74205 Bracket L
45 1D-1518 Washer (Seal) 2
46 LD-1536 Ball Bearing 2
4 LD-1666 Washer 1
4 LD-2694 Plate i
i 49 10847 Screw, 4BA x 1/4" Csk. Hd, 4

SHEET 14 of 15




REPLACEMENT PARTS FOR 2001 J3/L3 PROJECTOR

32A 33 & 34 = No longer required

30 = Replace by 68317 Cond. Grip. Assy

91727
* | LSXX-8159 | Main Fraze Machiring

Counling A3seably
Koszle

Collar
Ferrule

Nut
Coupling
Nut

Washer

Main Fraze Modiffcation

[ ReF ] coe | e TrEN Q7
FIG. 2¢

FURAARD SUPPORT AS3EMBLY 1

Screv : 3

Carrier Assembly b 3

sé‘::u:rm x 1/2" Allen Cap %

Block Assem! 1

Blo ( Lower E

Block (Upper) ) i

5 Screw, 4BA x 1/2" Allen Cap» { 2

= Flg. 32 !
! WATER COOLED
A @ HEAT SHIELD
68317 COND.
GRIP
e 68064
FLEX. EOND.
AN H
NEW BUS
FIG. 28 pa s 68316
i >, \ :
CONDUIT ASSEMBLY (22)A g e g gttt it |
i FIc. 28 Siantar i

224 74250 CONDUIT ASSEMBLY i R 8
2 |sa 1 omatis (Pextoie o LATER CONDUIT ASSEMBLIES Al PO, :
26 65483 Sleeve 2 fragket & Pin Asseadly 1
o 60070 | cord 0 pssums : MAKE USE A DIFFERENT TYPE Er kot Wodificatton i
2 22},5 S i BUT INTERCHANGEABLE CORD U P )
| | e, : GRIP ASSEMBLIES B :
29 | 68315 Cap 1 Tusing (Front) 1
el o 1 Item 28 = 68316 BUSH (new type) Bt (o) 1
. ; 27A & 29 = No longer required Piate 1
;
2
2
2
2
2
4
1
1

SHEET 15 of 15

(




REPLACEMENT PARTS FOR 32050 ANAMPORPHIC LENS MOUNT

3205Q0-A TO F MCUNTING ATTACHMENTS ( ANAMORPH )

LS0-9942 ISSUE :|

CENERAL EQUIPMENT BULLETIN

STCCKLIST FOR LS0-9942

REF CCDE TTEM QTY
3 91961 Support 1
2 11962 Set Screv, 1/4"-26 BSF x 1/4"

Allen Cup Pt.| 2
3 82521 Stop Arm 1
4 11196 Set Screw, 2BA x 1/4" Allen Cup Pt. it
5 82519 Block 1
6 12481 Set Screw, 2BA x 1/2" Allen Cup Pt. 2
7 77830 Collar 1
8 77829 Shaft, Horizontal 1
1
10 51841 Screw 1
L 51842 Shaft S
12 12491 Locknut, 1/4"-26 BSF Hex. St.
Chrome Pl. & Pol, : S
13 12385 Set Screw, 1/4"-26 BSF x 3/4"
Allen Fl, Pt. 1
14 - Taper Pin, No.3 x 1-3/4" St. 3
15 12480 Set Screw, 1/4"-26 BSF x 3/8"
Allen Cup Pt, 2
16 12457 Set Screw, 2BA x 1/2" Allen Oval Pt. | 4
17 82520 Bracket it
18 - Taper Pin, No.3 x 1-1/4" St. 1
19 11400 Set Screw, 2BA x 3/8" Allen Cup Pt,. 2
20 10797 Screw, 2BA x 3/4" Csk. Hd. St.
Nie., Dip. 4
21 82522 Shaft, Vertical - 32050-A }

32050A MOUNT IS APPLICABLE
TO 2001 J/3 and L/3
PROJECTOR




REPLACEMENT PARTS FOR 2003 E REPRODUCER SET

NOTES REF CODR ITEM QTY REF CODE ITRM QTY
+ In the following Stocklist items marked + 176 | LD-1178 gﬁﬁngm a3 268 | LSR-6880% | FRAME ASSEMBLY 1
are additional to the assembly with which 177 LD-1147 1 Item 10 |4
thoy are listed and must be separately 178 LP-1200 # Bush 2 " u |17
ordered. 179 | 73927 # | Roller 2 LR | 7
# ltems marked * are not separately replace~- " 8
able, 181 LD-1136 Shaft & Knob Assemb 1 W %3
182 LD-1145 # ™) 1 gt | |
REF CODE ITEM QTY REF CODE ITEM QY| | 183 LD-1162 * Shaft 1 o 2
1| 8126y R EMBLY (FIG,1) 1 88| 68804 Cord Assemb 1 | {187 | Lb-2562 | PULLEY ASSRMBLY (FIG 1 . 265
2 | Lsm 2 89| 61919 ordage 267 | |18 81188 oy 1 269 | LD-1168 Cateh
3 67665 Hinge 2 90 Zl Tag 2 189 11920 1/4" - 26 BSF x 5/16" Cup Pt.St.Set 270 LD~118% Ventilator
4 | LD-12%¢ Screw 6 91| 65485 Sleeve 3 Screw| 2 271 | LD-1186 01l Cup
3 272 | LD-1263 Clamp
4 1| 51;92 ARM ASSBYBLY_(FIG,6) 1
3 4 Item 90 | 2 92 0311 + 4" - 20 Whit, x 1" Hex.Hd.St.Screy 2
8 | LD-1748 nnck.e 1 147 | 1193 | 10039 + | 1/4" wnit, St. Washer 2
9 LD-17M49 Bp- 1 2 194 90793 Arm 1
10 10231 x 1/4" RA.H4,.St.Screw 2 195 68643 Stud 1
| 67691 x 97 | 90829 AMPER 1 196 | 10285 5/16" Whit, St. Washer 1
12 LD-1140 az 4 9 11601  + x oc., .Cap Screw 3 19 11094 5/16" - 18 Whit.Hex.St.Nut 1
13 8tr: i 99 170 #| Bracket 1 19i LD-1213 Ball Bearing 1
i‘ %g% gbx 1/4" R4.Hd.St.Screw g 100 | LD-3701 Stud 1 239 w'2%6 Plate 1 2
101 702 Nut 1 0 1009 4BA x 3/8" Rd.Hd.St.Screw
1 10591 4BA x 9/32" R4.Hd.Br.Screw 2 102 10130 4BA Hex,.St.Lk-nut 1 5 B 2
1 LD-1139 Stop (Felt) 2 103 | 1 1/4" - 26 BSF Hex.St.Lk-nut 4 202 74755 Wﬂg@ b § 2
1 67690 ink (Fig.2) ot 104 1134 Screw 2 | J203 | 74758 oy 1 285 | LD-2467 Srk 1
19 | Lp-1175 Screw - -« 2 105 | 68696 Screw 1 204 | LD-1138 * | Bushing 1 286 | 68755 51 1
106 86%7 Plate, Indicator 1 28 10163 x 1/2* R4,H4.St.8crew i
10 10587 6BA x 1/2" Rd.Ed.8t.Screw 2 20 81189 w 1 28 12259 1/16" Dis. x 5/8" St.Pin
4 74916 LEFT DOOR ASSEMBLY (FIG.1) 1 10 74846 011 Ci 1 20 12195 2BA x 3/4" Soc.Hd.St.Cap Screw X 289 LD-2558 Clam 1
Item 3 |2 109 | 12267 4BA x g/lsn Cup Pt.St.Set Screw 1 290 | 10156 454 % 5/8" Rd.Hd.Bt.Sorew 1
" 4 6 110 | LD-2357 8pring 1 210 4871 IMP] E_DRUM HAFT 1 291 LD-2560 Plate (Conduit Conplin‘) 1
il 1 111 | LD-2360 Screw 2 211 68715 » ha. i 292 10028 2BA x 1/2" Hex.Hd.St.8crew 2
L 2 212 68714 Drum 3 293 12329 2BA x 1" Hex.H&.8t.Screw 1
Ll | 113 | LD-2363 | PL A 1 294 | LD=-2559 Clamp 2
25 90528 Door 1 114 | 68695 over 1 214 LD-2182 BRACKET (COLLECTOR LENS) ASSEMBLY 295 10023 2BA Hex.St.Nut 1
¢ f S 115 | LB-2362 Plunger 1 0y 296 LD-2469 y Dowel 2
23 LD-1436 Lens Assembly - (Includes 28 & 29) 1 Item 8 | 2 2 LD-2477 Catch 1
2 LD-2885 Lens Bush with Lens 1 17| 2013-a Lens Tube Assembly 1 flas « | Bracket LD10029 1 29 10304 4BA x 5/16" Rd.H4.St.Screw it
29 LD-2884 Washer (Fibre) 2 Item 98 |1 216 LD-1218 Pin, el 2 299 8754 Nameplate (Quote Serial No.) 1
30 LD-2883 Nut 1 118 | LD-1110 Rod 1 300 73936 Plate (Cover) 1
pi 218 | LD-2180 LENS HOLDER Assm LY ) 301 | 12289 x 1/4" Inst.Hd.S8t.Screw 4
1 121 | 74844 r Damper Arm Ass'y (Includes 219 | 74671 ens Ho -LD10027 7 a 302 | LD-3626 Shim 2
1 1 |j220 | Lp-1129 Pin 2 303 | 18XX-6407 # | Main Frame Machi, 1
1 om 102 |1 |f221 | 1p-1128 Screw 3 304 | LSXX-6406 # " Casting 1
é {2§ 74t3u3 Arm &) . :IL 2§§ glgé ¥ 2BA x 7 ‘A" F1,Pt.St.Set Screw 1
23| 12327 4BA x 1/2" Hex,Fd.St.Screw 2 -112 Plu 1
3 124 | LD-2359 Screw (Spring Anchor) 1 254 C‘Elf s Cell Mount 42071 (Part QW
1 125 320 4BA x 3/4" Hex.Hd.St.Screw 1 |}225"| w-2179 Lens Assemb 3 Ttem 4 [I2
1 126 | LD-2367 Collar 1 f|226 | Lp-2178 » _Hussng 1 1911
127 | 12153 6BA x 3/16" Cup Pt.St.Set Screw 2 |]22 LD-2176 * | Lens 1 196 | 4
42 2 SOCKET (EXC,LAMP) ASSEMBLY (FIG b 128 | LD-1131 Ball Bearing 2 22| LD-2177 * | Lens 1 198 | 1
43 934 racke’ ) S 129 | 62331 Serew 1 306 12288 3/8" whit x 1-1/2" Soc.Hd.Cap Sorew 2
44 | Lp-2527 ock 1 231 | LD-2548 TERMINAL STRIP ASSEMBLY (FIG,1) 1 307 | 12289 3/8" - 16 Whit x 2-1/2" Soc.Hd.Cap
45 7 4BA x 3/8" Ch.Hd.Br.Screw 2 3] LD-2369 | Roller (Upper Damper) Assembly 1 Screv | 2
46 LD-2528 Contact 1 3 4 1p-2368 » oITer 1 233 LD-2551 TERMINAL STRIP ASSEMBLY (FIG,1) 1 308 10018 3/8" Whit.St.Washer 4
4 10422 4BA Int.St.Lk-washer 2 13 } 1D-2366 »| Bush 2 309 | LSR-6415 | Cover 1
4 12108 4BA x 5/16" Ch.Hd, Br.Scrsv 2 235 | LD-2544 Brncket (Fig.1) 1 310 | 68762 Screw 3
49 | 12326 4BA x 1-1/4" Soc.Hd.St.Cap Screw 1 137 | LD-2393 | Shaft (Upper Damper) Assembly b 236 | 1D-2545 Pla 2 311 | LD-2576 | Spring (Loading) 1
50 | LD-2526 Spring 1 138 | 1D-2372 *| Knob 1 237 | 10461 454 % 5/16" Rd.Hd.St.Screw 6 312 1294 Cover 1
51 | Lb-2523 Knob 1 139| 68694 #| Shaft ¥ Item 47 | 6 313 | LD-2552 | Screw 2
52 | LD-2524 Spring 1 (F1g.4) w13 i 1
53 LD-2525 Plunger 1 142 | 74845 Lower Damper Arm Assembly (Includes 318 68763 Stud, Hexagon 1
54 80858 Rut 1 e e ;1‘1-‘1133) p ! 240 COVER ASSEMBLY (FI?. 319 | LD-2476 | Roller 1
55 8085’ Nut 1 Item 3 &4) |1 320 10602 28A x 5/16-' Rd.H4.St.Screw 1
56 | 67 Spring 1 i 2309010y 241 | 90802 Cover 1 321 LD-1559 | Lamp 1
e - 0 L 242 10426 + 2BA x 1/4" Rd.Hd.St.Screw 3 322 LD-2434 Collar 1
58 80859 Assemb 3 143 | 81258 Ara 1. i f 323 74756 Belts (Matched Pair) 2
59 | LD-1408 » %L‘—‘gn 3 144 | Lp-3591 Screw 1 or it . 1
325 68249 Condenser 1
61 68802 Cord & Plunger Assembly - (Includes 148 | LD-2371 Koller (Lower Damper) Aasanbﬁ 1 Yy 11544, QB e KB ol oS b QTN 3
2-69)| 1 em 135+| 2 Screvw | 4
62 | 61204 Wire, Red 4" 149 | LD-2370 * | Roller 1 3 3 68810 Gear (Take-up Pulley Drive) 3
63 5481 Sleeve 2 Item 160 | 2 32 12247 2BA x 5/16" Cup Pt.St.Set Screw 2
64 66232 Tag 1 151 | LD-2365 | Shaft (Lower Damper) Assembl, 1 1 329 74874 Shaft (Main Drive) 1
65 7 Pmn.u- Assembly -(Includes 66-69) 1 152 | LD-2372 # T—F"_“E‘—Jno 1 ¥ 330 Sprocket IRE 1
26 &%40 * 1 153 | LD-2364 * | Shaft 1 3 331 12196 x 1/2" Soc.Hd.St.Cap Screw 1
» 1
6l LD-1411 * p or 1 158 | 7486 PAD ROLLER ARM ASSEMBLY (FIG h (PB) A y 1
& as . s;ﬁs = 5 74869 ( !Zlm i % 251 55207 Switch ¢(PB) Assembl; e P
159 | 74868 Arm (Pad Roller) i ¥ 2
74 | 81293 BASE ASSEMBLY (FIG.5) 1 160 | 11196 2BA x 1/4" Cup Pt.St.Set Screw 3 1
Item 33 & 161 | 10826 2BA Hex,St.Lk-nut 1 7] 1
e GO 3 162 | 12232 2BA x 7/8" F1.Pt.St.Set Screw X 2 Item 335 |18%
75 | 68803 Panel 3 163 | 67651 Spring 2 336 | 2
76 LD-2532 Bush % 164 | LD-1179 Ball 2 1
7 1D-2531 Washer 1 1
7 LD-2530 Washer 3 166 | 73938 Stud & Flange Assembly (Includes 2% Item 335 [18"
39 LD-2529 Screw 3 —m‘—x—I_sz-lz«:) 1 v ¥:43360 172
0 | 10011 6BA x 5/16" RA.HA.St.Screw l 167 | 67740 *| Flange 1
81 LD-2533 Contact Pin 3 16 LD-11 Pi:nf‘raper) 1 3 342 69692 Cover Assembly 1
82 LD-2534 Contact Pin 3 Item 38 |1 343 81282 over 3
83 10116 2BA Hex.Br,Lk-mut 4 170 | LD-1181 *| Stud & Knob Assemb. 1 2 344 LD-2553 Screw 1
8 | 10030 2BA St,Washer a 171| 67669 *| “Knob 1 Item 85 |2 3
85 | 20108 2BA Int.St.Lk-washer 2 172 | LD-1149 #| Stud 1 2¢3 | LD-739 Clamp 1 1
173| 1D-1183 #| Stop Pin 1 264 10767 4BA x 1/2" Rd.Hd.St.Screw X
174 | LD-1182 #| Pin 1 Item 47 |1
265 10036 4BA Hex.St.Nut 1

SHEET 2 of 3




( ( (

REPLACEMENT PARTS FOR 2003 E-REPRODUCER SET

199 i) (@8] (2 i
@A@‘QA\ '
T
@% -
N -
g [9)
& Cl a7 a7
SRAL : /@
ORoEANG _@A
o ]) o & o
4
[ i i 313, 32)
34 (o 3

4 CLLA P70UNT

A(24) 27A 17 ) I6‘ 13 12 I )A MD—”_Q
30 6 28

[ |6
]

st <

Sk

7

196

FIG.4

e




REPLACEMENT PARTS ASSOCP. WITH 2003 E REP. SET

ASSCCIATED EQUIPMENT
(Not part of 2003-E Reproducer Set)

REF CODE ITEM QTY
348 68876 MOTOR BRACKET ASSEMBLY 1
Item 196 | 4
" 197 4
" 326 | 4
{349 | 90778 Bracket 1
1350 | 10898 5/16" St.Lk-washer 4
353 | 30922-B MOTOR 1
1
3'
2
2
<
379 | 74024 Belt (Take-up) 1
381 | 2023-B Spool Box (Lower) Assembly (GE]B.O )
2 1
382 12375 5/16" - 18 Whit., x 1-1/4" Soc.Hd.St.
Cap Screw
383 | LD-1960 Plate 3/16" thick
388 | 68454 Bag of Bolts, containing - ik
Item 308 | 3
389 12291 3/8" - 16 Whit, x 1-3/8" Hex.Hd.St.
Screw 3
390 12292 1/2" = 12 whit, x 1-1/2" Hex.Hd.St.
Screw 2
391 11922 1/2" Whit.St.Washer 2
393 | KSE=-6243 Exciter Lamp 1

NOTES : WITH PARTICULAR REFERENCE TO 2001 J3, 2001 L3
2003 E and 2024 K

FORMS PART OF 2003 E REP. SET

SUPERSEDED BY 33242A DUAL VOLTAGE MOTOR

SUPERSEDED BY 42051 ADJUSTABLE PULLEY 50HZ
()5 e " 42052 i i 60HZ

SUPERSEDED BY LS 9313 TOOTHED RUBBER BELT DRIVE PARTS INCL :

LSD. 55214 Belt

LSD. 55464 Taper Lock Bush p
LSD. 55463 Pulley 22 T \FORMS PART OF
I LSD. 42281 Stud /2003 E REP. SET
[ LSL. 15521 IDLER ROLLER
%" White nut

%' White Washer

SUPERSEDED BY LSD 55462 Sprocket 17 T PART OF 2001 J3or L 3
& " 42437 Shaft
SUPERSEDED BY LSL 15589 Conduit Assy. PARBT OF 2003 E INCL.

3' - LSD 71335, 1" Flex Cond.
2 - 73959 Couplings

72024 FOR 18" SPOOL BOX - 51472 FOR 24" SPOOL BOX - 42535 FOR 2898—A SPOOL PLATE

NOT REQUIRED WITH 2024 K PEDESTAL

PHOTO-VOLTAIC CELL REQ’'D 2550 A

SHEET 3 of 3




REPLACEMENT PARTS FOR 2022 A & 2023 B MAGAZINES

2022A MAGAZINE NOTES 2023 B MAGAZINE HOTES
. 1 od
1. In the following Stocklist items marked * are not :: ::t:glmﬁcix;:'iﬂ items marked # are not
separately replaceable.
Item 28, 74216 Pulley Assembly, including 74222 Pulley
2. For Spool Adaptzrs, see L80-7799 (10.07) and LD-1636 Pins, is used on 2023-A Bpool Box for 2002-
L Pailey ant L5 3605 Fine. s seed 3o 20533 Suoed
al 2 »
B7gx for mz-zyp. Rep.Set, and will ultimately be o
REF CODE ITEM QTY shipped on FO's calling for 74216, thus converting exist—
ing 2023=-A Spool Box to B type universally.
% ?322379 Transfer i . For Spool Adapters, see LS0-7799 (10.07)
LSR-6419 | Arm Assemb 1 REF| CODE ITEM qry| |[rer CODE T
E LD-1691 *| Bearing 1 a 33| 74218 Bush i
5 | LD-1692 *| Bearing ) dlaniey |l 1| | 3] 122e6 | vas26 s e (o) auien 00 |
6 | 7340 Door Assembly 1 ) L V3] e | o 1
5/16® Allen Cup Pt.St.Set Screw| 1
g 90538 Door 1 4| 7339 Door_Assembly 1 37| 68031 Washer 1
LD-1680 up 15 5| 90537 Door 1 B| 74220 Dise 1
9 | 74128 *#| Nameplate X 6] Lp-1680  |cup 1 39| LD-1625 | Collar 2
10 | LD-1679 *#| Stud 1 g 74122 * | Nameplate 1 40| 68138 Spring 1
11 | LD-1681 | Bpring 1 o) o168 | |epring 1] || e | mur assenviy 1
12 | LD-1678 Boss 1 10| LD-168 | Boss i 42| 74213 Fut 1
15 | 12237 ¥BA x 3/16" Allen 90° Cone Pt:Bet Screw 1 1| 12237 4BA x 2/16" Allen 90° Cone rt.sc;és‘t . 43| 12196 4BA x 1/2" Allen St.Cap Screw 1
crew
“| naz Holder Aseemb 1
1 ;:22% Shaft Assembly (See Note 2) 1 e o woun 1| | 8| = &T“l’ 1
1 74221 Shaft s or
12 12244 ¥BA x 1/4" Allen 90° Cone Pt.Bet Screw 1 é w_’;’g-p Ookinr i b Z’ﬁfw g g
L D igﬂ gﬁl‘r i 16| 12244 4BA x 1/4" Allen 90° Cone Pt.St.Set ¢ il e ey ;‘ S i g
B Screw * Cek.Hd.St.Screw
50| 73929 Enob 1
19 68026 Pin 1 1; ggong Pin i gé igf;g ﬁ :Ix 2/16- r?.xd.se.scu- 2
1 Bracket i «Shkpre . St.Lk.Wash
20 | 80964 Bracket i i s sy : o o 4 1248 asher 2
21 | 8096 Bracket 1 20| LD-1630 | Washer 23 52| w-1 Latch 3
22 | 1060 ZBA x 5/16" Csk.Hd.St.8crew 19 2| 10606 2BA x 5/16" Csk.Hd.St.Screw 15 55| LD-1 Plate 2
2 LD-16 Washer 19 22 ggeg Plate 1 ?6 igllg g: : 3/8* Fi1.Hd.St.Screw 2
2! Gla 1 t.Shkprf.St.Lk.Was:
% ;:ggg ;ia:e i = 1% g::’;m.snprr.sz.u.vumr g 10023 2BA Hox.St.fut il 2
ate 10 Hex.2t.
2 10850 8BA x 1/4" Rd.Hd.8t.Screw 8 -22 10850 8BA x°1/4§ R84t Screw 8
10758 8BA Hex.St.Nut 8 o il > P ma—
% %gogg &i‘ Int.8hkprf.8t.Lk.Washer g 28| 74216 or |Pulley Assesbly (See Note 2) 1 (Not_part of Spool Box)
29 02 Glass 75600 " » SN -
30 | LD-1627 Spring 2 29| LD-.186  [o11 cup 2 59| 70845 Washer as required
51 | LD-1625 | Collar 2 z i@g;e' . ‘C’“z" Y 1 B L
<. ollar
32 ?3-162“ Nut _Assembly 1 ,gzl ﬁléﬁ or#] P1n (See Note 2) =
3 213 ut 1 " " "o
5) 12196 ¥BA x 1/2" Allen.S8t.Cap Screw 1
35 | 68027 Spring 1
36 LD-1186 011 Cup 1
3 73929 Knob 1
3 12249 ¥BA x 3/16" Fil.Hd.St.Screw 2
Eg 10422 4YBA Int.Shkprf.S8t.Lk.Washer 2
74210 Protector 1
1 LD-162 Lz tch 3
42 | LD-162 Plate 2
y 12198 ZBA x 3/8" Fil.Hd.St.Screw 2
8 10108 2BA Int.Shkprf.St.Lk.Washer 2
45 10023 2BA Hex.8t.Nut 2
46 | 70845 Washer (not part of SpoolBox) as required

SHEET 2 of 2




239 | 1A HS

ISSUE.2
ISSUE. 3

2022-A SPOOL BOX.

2023-A&B SPOOL BOX.

LS0O-7208

©
C
~
)
o
(0]
=

NOTE-FOR CHAIN DRIVE SEE
LS0-9837 FIG.3 &4 GEB.I0-27

S3INIZVOVIN 8 €202 B V 220C HOH SLHVd INIWIOV1dIY

) ) )




REPLACEMENT PARTS FOR 2028 A & 2029 A MAGAZINES

2028-A SPOOL BOX (24" UPPER)

LSO-9984 iSsU

BIOXOXOIOIGIGIOXOXOXOXOXOJO),

2029 A SPOOL BOX (24°LOWER)& SPOOL BOX CHAIN DRIVE (i8"a 249

LSO-9837 ISSUE |

SHEET 1 0of 3

(



REPLACEMENT PARTS FOR 2028 A UPPER MAGAZINE

0N OMNWNRWN E

CODE | ITEM QTY
L

LD-6195 | Spring

ID-6194 | Latch

10011 Screw, 6BA x 5/16% Rd. Hd.

74210 Protector

LD-1628 | Plate, Spacing

12511 Screw, 3/16"-24 whit. x 3/8" Rd. HA.

12296 Nut, 3/16"-24 Whit, Hex.
10126 Lockmvt, 6BA Hex.
12051 Screw, 6BA x 3/16" Rd. Hd.
LD-6190 | Spring
LD-6193 Window
1D-6191 | Frame, Outer
LD-6192 | Frame, Inner
LD=6274 | Window
LD-6275 | Spring
ID=-6271 | rlate
LD=-6269 Disk
51048 Spring
LD-6268 | Collar
51047 Nut
LD-6270 | Washer, Friction
LD-6272 | Bush, long
m-ozgg Bush, Short
Oilcup
12509 Screw, 3/16"-24 Whit. x 1/2" Rd. Hd.
11900 Washer, 3/16" Whit,
92221 Bracket, Outer
32597 Brackst, Inner
LD-6196 | Pin, Hinge
12516 Screw, l31’16"-32 x 1/2" Csk, Hd.
92280 Spnol Box
12512 Screw, 3/16"=24 Whit. x 3/4" Csk. Hd,
12510 i::;v, 3/16"-24 #hit. x 3/4" Rd. Hd,

10380 Screw, 4BA x 3/16" Rd. Hd.
Frame
LD-6276 | Clip
92276 w
92277 Door Detal
LD-1679 Stud
LD-1678 | Boss .
12237 Set Screw, 4BA x 3/16" Allen 90
ey A Cone Pt,
- Spr
ID-1680 | Cup

74128 Nameplate
12051 Scre~, 6BA x 3/16" Rd. Hd.

LD-5376 g.g}m_kmm

50942 lar

11400 Set 3crew, 2BA x 3/8" Allen Cup Pt,
76823 ha sgembl

76822 S

ID=-6267 | Pin

5'1053 Nut Assembly, Clamping
5105 u

12346 Screw, 3BA x 1/2" Allen Cap

MM HHEM HREH BREHE HRERE HRENEWORNDRRERE R R R RERERFERRE LD BB DR RN

SUEETYT 2.0f 2




REPLACEMENT PARTS FOR 2029 A LOWER MAGAZINE

* Parts not separately replaceable

REF CODE ITEM RTY || REF CODE ITEM QTY
b ¢ LD-6192 Frame - Inner 1 || 48 51059 Nut Assembly, Clamping 1
2 LD=-6191 Frame - Outer 1 1l 49 51058 Nut 1
3 1D-6193 Window 1 50 12346 Screw, 3BA x 1/2" Allen Cap 1
4 LD~6190 Spring 2 1
5 10126 Locknut, 6BA Hex, 4 52A 78187 Holder Assembly 3
6 | 12051 Screw, 6BA x 3/14" Rd. Hd. a |53 92222 Holder L
g 10380 Screw, 4BA x 3/16" Rd. Hd. 2 54 LD-1400 Screw

73929 Knob 1 55A 51285 Roller Assembly (Small) 3
9 74218 Bush 1 56 51286 Roller 3

10 68031 Washer 1 57A 51283 Roller Assembly (Large) 1

1 74220 Dise, Pressure 1 58 51284 Roller ik

12 51048 Spring 1 .

13 51047 Nut 1 60A 92224 Doo§ Assembly X

14 1D-6189 Collar 1 61A 92223 Doo 1

15 74219 Disc Friction Y 62 74128 Nameplate b i

16 11196 Set Screw, 2BA x 1/4" Allen Cup Pt,. 1 12051 Screw, 6BA x 3/16" Rd. Hd. 4

17 12227 Set Screw, 1/4" = 20 Whit. x 1/4" 1 & 63 LD-1679 Stud & X

Allen Cup Pt, 64 12237 Set Screw, 4BA x 3/16" Allen 90 1

18 LD-1186 011 Cup 1 Cone Pt,

19 LD-6196 Pin, Hinge 1 65 LD-1681 Spring ’ 1

20 82597 Bracket, Inner 1 66 LD-1580 Cup 1

21 92221 Bracket, Outer 1 6 LD-1678 Boss i

22 11900 Washer, 3/16" whit, 11 6 92232 Frame (When used on Simplex 5 Point x

23 12509 Screw, 3/16" - 24 whit. x 1/2" Rd. Hd.l1 Pedestal, file away to 82361)

24 10426 Screw, 2BA x 1/4" Rd. Hd. 4

25 12512 Screw, 3/16" - 24 Whit. x 3/4" Csk, 5

Hd.

26 12519 Screw, 3/16" - 24 whit. x 374" Rd. Hd, 3

27 12511 Screw, 3/16" - 24 Whit. x 3/8" Rd. Hd.| 5

28 LD-1628 Plate, Spacing 2

29 74210 Protector 1

30 10011 Screw, 6BA x 5/16" Rd, Hd. 2

31 1D-6195 Spring 1

32 LD-6194 Latch 1

33 12296 Nut, 3/16" = 24 Whit. Hex. 2

34A | LD-5376 Collar Assembl 1

25 0942 ollar 1

36 11400 Set Screw, 2BA x 3/8" Allen Cup Pt. i &

38 | 77179 Pulley Assembl X

39A | 75600 * | Pulley Assembly 1

40 75601 * Pulley &

41 LD-2348 Collar 1

42 LD=-3615 #* Pin 3

18| LD-1186 011 Cup 1

44A | 76825 [ Assembl 1

45 76824 % gﬂﬁ—-—l 1

46 LD-3667 Pin 1

SHEET 3 of 3




REPLACEMENT PARTS FOR 2024 K PEDESTAL

“REF | CODE ITEM Qry | rer [ copE | ITEM [ary
% ASSOCIATED EQUIPMENT (NOT PART OF 2024 PEDESTAL ASSEMBLY)
51 31107-A Fuse Box Assembly p !
84221 Cover o iy i i
54 10473 Screw, 4BA x 1/2" Rd. Hd. St. ND 2
55 12254 Screw, 4BA x 3/8" Inst. Hd. St. ND 2
4 68772 Bolt, Stay 2024 K 4 56 62934 Terminal Strip Assembly i 5
57 62569 Terminal Strip Assembly 1
58 63570 Cover 1
59 11634 Screw, 2BA x 1" Inst, Hd. St. 3
20 %oogs Screw, 4BA x 7/16" Rd, Hd. St. ND i
i 4 0983 Box Assembly
6 68776 Knob, Lockscrew 1 |lé2 74731 Plate Assembly 1
g 6877g Washer 1 63 74738 Plate 1
6877 Nut, Lifting Screw 1 Hea 10023 Nut, 2BA Hex. St. ND 2
9 | 68779 Washer 1 fles 10108 Lockwasher, 2BA Int. Shkprf. St 2
10 | 687 Screw, Adjusting 2 e 10163 Screw, 2BA x 1/2" Rd, Hd. Ste 2
11 | 68781 Screw, Lock 2 fler 30535-F | Switch Assembly 1
12 | 68782 Pin 1 |68 68229 Condenser (0.1 pF) 1
13 68783 Rod, Clamping 1 69 69808 Switch Assembly 3
14 | 68784 Povi D ¢ et 2 170 10165 Screw, 4BA x 5/16" Csk. }d. St. ND 2
15 | 68792 Collar, Thrust Ly I 74428 Lid Assembly 1
16 6@793 Screw, Carriage Lifting i m 11799 Screw, 0,138" - 32 ASME' 3 3/8"
: Oval Flat Hd. St. | 2
18 68795 Screw, Lock 3 72 81056 Box Assembly 5
h A ] 7 460 Bracket Assembl,
20 | 69190 Ball, Steel 9/32" dia "Hoffmann" 12 ks 34273 Bia?ﬁet 4 %
21 | 69191 Bush 2 ‘64| 10023 Nut, 2BA Hex. St. ND 2
22 | 69192 Lock Nut 2 65| 10108 Lockwasher, 2BA Int, Shkprf. St. 2
23 | 68507 Bush 2 66| 10163 Screw, 2BA x 1/2" Rd. Hd. St. 2 '
24 69194 Screw ‘{ ;g LS0-6456| Arc Lamp Terminal Box Assembly %
425 T
26 81290 Wheel, Carriage Lifting i 78 Z34§§ ségew 4
2 1S0-6424 Lifting Bracket 1 79 68122 Bush 4
2 LSX-6425 | Carriage S 1 1180 6812 Tube End 4
LSX 8555 Arm AOXRES5S 1 s 80985 Terminal Strip Assembly p &
30 LSX~-642 Base 1 Jls2 68107 Plate 1
31 LSX-642 Support 1 le3 68108 Cable Lug 4
32 | LD10271 | Cover (2024 K) 1 liga 74258 Terminal Strip 1
85 LD-1687 Screw 2
186 10791 Screw, 2BA x 3/4" Ch. Hd. St. ND 2
87 10715 Washer, 3/8" Whit. Br. 2
88 12252 Wing Nut, 3/8" - 16 Whit, Br, 2
89 12253 Locknut, 3/8" - 16 Whit, Hex, Br, 2
90 11544 Screw, 4BA x 5/8" Csk., Hd. St, 4
35 10060 Lockwasher, i/4" wWhit., bHtd, Ste 1 91 10136 Washer, 4BA Std. St. ND 4
3 |92 10422 Lockwasher, 4BA Int, Shkprf. St. 4
37 10233 Taper Pin, 7/64" x 7/8" 1lg. St. 93 10036 Nut, 4BA Hex. St. 4
01led 1 Joa 90572 Box Assembly o
3 |los 10849 Screw, OBA x 3/4" Rd, Hd. St. 2
20 1196 10903 Lockwasher, OBA Int. Shkprf. St. 2
‘ % 9 ;0027 NutL OBA Hex, St. ND 2
? ) ; i 11 Platform - 2" Higher
42 | 11543 Set Sérew, 1/4" - 20 Whit. x 3/8" 7 31178 Sl s
Cup Pt, 1 91171 " -~ 6" n
43 11783 Set Screw, 1/4" - 20 Whit. x 1/2"
Cup Pt. 2
44 12324 Lockmut, 1/2" - 12 Whit. Hex. St. ND| 2
45 12344 Locknut, 5/8" - 11 Whit. Hex. St. ND| 4
a6 | 12348 Screw, 5/16" - 18 Whit. x 5/8¢
St. Cap 2
47 12349 Serew, 5/16" - 18 Whit, x 1-1/2" !
St. Cap | 4
48 | 12350 Locknut, 3/4" - 10 Whit, Hex. St. ND|17 |
49 12352 Set Screw, 1/2" - 16 BSF x 1-3/4" 1
Cup Pt. 1.4
50 12353 Screw, 1/4" - 20 Whit., x 5/8" Ch, |
HA 8t Tl

SHEET 2 of 2



REPLACEMENT PARTS FOR 2024 K PEDESTAL

ARM TO BE A FREE FIT IN SUF'PCRY@

48

12

pin

7

e O

@owv
\

I

Eye ]

SECTION B-B

° >y ms
o \ e N
il [/
i = Bl
b Q \ [ .

¥\ $—i
S

———

T

P e e

=

SECTION C-C.

|
|
“
-
|
|
|
|
|
|
|
_
|
|
|
|
|
|
[
|
| 1
i
el e e ey m
e SRR T 0 i
i H QLZo% "
4 i ] H
i :. ] i
1 i
] _: 1 i
1 [ L ¥ "
! NN |
“ _p LR
b g I
] |1 |
14 1
T Ly |
i i _
|
- | _.
17 [ Eiase) |
k4 I |
d Iy \ \ |
[(Ehaadl] |
_"_ H n
(3L
t [ ! I
I Ly- |
rentm e e
e "~ "
el
I
|
1
|

-]
¥

SHEET 1 0of 2



_] rRo
g i = Fir Lo 9883
P BX 7A46S
’ — 6”
33230-A AU ; - = =
: 8L Q
76 YL \
8 ) Q / o PD
- 5 2 7 BK
o . g GN
0> iy A fqﬂ;}
. g ofP. No'O/ P/Uj i_ z YL
BL
) + 6| 0O =
oF MmsZ Pl T e ) = -
- (24
. SvPPPL ¥ e O/I
B2 i
§
Q /Pl
Q —L
; e ¢
oy swi &
,) QA
2 (@ % < \S|
\ 332304 AU & 5
No 2 %o — v /ﬂ
6 o N 4
76 Y
8¢ B s
= WiRE TaroueHour wird Lo 7268 (23/0076)
10 0.

USED ON

ISSUE. / /4’//\/0V, 7969 | APo.

ASSEMBLY-LSP /5398

ScHEMATIC-15L /5400

ASSOCIATED DRAWINGS

2886-0O

EXCITER LAMP SuPPLY UMIT

WIR/IN G

WESTREX CO LTD LONDON

LSL- /5399

THIS DRAWING AND INFORMATION HEREON ARE THE CONFIDENTIATIAL AND
COPYRIGHT PROPERTY OF THE WESTREX CO. LTD., AND MUST » NOT BE
DISCLOSED. LOANED, COPIED OR USED FOR MANUFACTURING, TENENDERING.
OR FOR ANY OTHER PURPOSE WITHOUT THEIR WRITTEN PERKRMISSION

TOLERANCE ON DIMENSIONS

FRACTIONAL * 1/64°
DECIMAL * 005"

METRIC : | PLACE * 4 MM
2 PLACES * 1 MM

UNLESS OTHERWISE SPECIFIED

DRAWN 1/s APPD. DRG. [ 3
TRACED APPD. ENG.

L4
CHECK'D APPD. FOR ISSUE

3rd ANGLE PROJECTION
SCALE :

LSL-/5399

GAF S/P 1639/49



fLsx-18644)

GENERAL EQUIPMENT BULLETIN

ey ,%

10-27
PEDESTAL 2024-S
REPLACEMENT PARTS

NOTE INDICATOR FLAG
SN SwiTCH DoLLY
MAY REQUIRE To BE
REVER SED To SHow
OFF Posn Cown
AS SHown ABoVE

SECTION B-B

o PEDES TS

LSX-18644 issue |

OPERATING DEPARTMENT
ONDON

STocK LIST —PRI8G4S

[ %024- &  mEpESTAL |

TE.D REPLACEMENT MRS |
WESTIEX COMBANY L2 LOWDO~
Lok

XD BY: 2.
ScALk . 12
B ANGLE PRAECTICK T

D 1
LSX-16C 44




Reqd.

il

-t

LT T R S . N N N VRN L SN

RSB S S G SR e S P | b S G N i

1

Item No.

OOV BN =

Drg. Noo

LSX
LSL
LSD
LSD

LSD
LSD
LsD
LSD

LSD
LSD
LsD

LSD
LsD

LSD

LSD
LSD

8555

18623
68781
96294

68784
68507
69192
69191

6427

69194
84221
43148

68782
68777

68783

68780
41986

10271
52108
10993

68776
68795

81290
69190
68792
68793
68779

6428
6424
68778

This drawing and information hereon are the confidensisl and copy-
right property of the WESTREX Co. Ltd., and must net be disclesed,
loaned, copied or used for manufacturing, tendering, or fer any
other purpose without their written permission.

Description,

Arm (Pedestal)

Resistance Assembly (P 18622)
Screw, Lock.

Platform

5/16" Whit. Std. Plain Washer.

5/16" Whit. x 13" Lg. Skt. Hd. Cap Screw.
Am (Support)

Bush

Locknut

Bush

4" x 10 Whit. Hex. Hd. Locknut.
Base

3“ x 11 Whit. Hex. Hd. Locknut.
Screw

Cover

Label

8BA x §" Lg. Rnd. Hd. Screw

4BA x 7" Lg. Inst. Hd. Screw

Pin

Washer

+" BSF x 13" Lg. Skt. Hd. Set Screw.
Rod

5/16" Lockwasher.

5/16" BSF Hex. Lockmut.

5/16" BSF x £" Lg. Hex. Hd. Bolt.
Screw, Adjusting.

Nameplate.

+" Whit. x 3" Lg. Skt. Hd. Set Screw Cup Point,
+" Whit. Hex. Lockmut.

Brt. Chr. P14
Brt., Chr. P14

Cover.

Bolt, Stay.

Switch/Fuse Box.

2BA x 7" Lg. Ch. Hd. Serew
2BA sTd. Full Hex. Nut.
Knob, Lockscrew.

7/64" x §" Lg. Taper Pin.
Screw, Lock.

5/16" Wwhit. x %" Lg. Skt. Hd. Cap Screw.

Wheel, Hand.

Ball Bearing.

Collar, Thrust.

Screw, Carriage Lifting.

Washer,

3" Lockwasher.

+" Whit: x 7" Lg. CH. HD Screw St. Cad: Pl,
Support.

Bracket, Lifting.

Nut Carriage Lifting.

St. Cad. Pl.
St. Cad, Pl.

Assembly LSX 18644

2024~-S

iss. | /3% A4y5." 76 |aee

7
BT

Pedestal Assy.

DR,
EN

Stocklist

WESTREX CO. LTD. LONDON

P- 18643

APP,










